MODEL NO.
917.254450

AND
917.250020
WITHOUT
MOWER DECK

Caution:

Read and foliow
ali Safety Rules

and instructions
Before Operating
This Equipment

« Assembly

« Operation

« Maintenance
-« Service and Adjustment
» Repair Parls

Sears, Roebuck and Co., Chicago, IL 60684 U.S.A.




LOOK FOR THIS SYMBOL TO POINT
QUT IMPORTANT SAFETY PRECALU-
TIONS. IT MEANS - ATTENTION! BE-
COME ALERT! YOUR SAFEYY IS IN-
VOLVED,

CAUTION: LOOK FOR THIS WORD TO POINT OUT

IMPORTANT EQUIPMENT PRECAUTIONS.

NOTE: LOOK FOR THIS WORD TO POINT OUT M-
PORTANT INFORMATION ABOUT THE OPERATION
AND PERFORMANCE OF YOUR TRACTOR.

WARNING: This unit is equipped with an internal combustion engine and should not be used on or near any unimproved forest covered,
brush covered or grass covered land unless the engine's exhaust system is equipped with 3 spark arrester meetin%apgri icable jocator area

faws (if any}. f a spark arrester is used, it should be maintained in sfiective working order by the operator. (See

number identification).

Inthe State of California the above is required by law (Section 4442 of the California Public Resources Code), Other States may have similar
laws. Federal laws apply on federal lands.

1.

© PN ® oo s w N

.
()

o
e

12,
13.

14,

15.

16.
i7.
18.
19,
20.

21,
22.

23.

Know the controls and how 1o stop quickly. READ THIS
OWNER'S MANUAL and instructions furnished with attach-
ments.

Do not allow children 1o operate the machine. Do not aliow
adulls to operate it without proper instruction,

Do not carty passengers, Do not mow when children and
others are around.

Always wear substanial footwear. Do not wear loose fitting
clothing that could get caught in moving parts.

Keep your eyes and mind on your tractor, mower, and the
area being cul. Do not et other interests distract you.

Do not attampt to operate your tractor of mower when not in
the driver's seat.

Always geton or off your tractor from the operator's left hand

side. !

Clearthe work area of shjects (wire, rocks, ste.) which might
be picked up and thrown. '

Disengage all attachment clutches before attempting to start
the engine.

. Diseng age power to attachments and stop the engine belfore

leaving the oparator's position.

. Disengage power to mower, stopthe engine, and disconnect

spark plug wire(s) from spark plug(s) before cleaning, making
an adjustment, or repalr. Be careful to avoid touching hot
muffler or engine cormponents,

Disengage power io attachments when fransporting of not in
use.

Take all possible precautions when leaving the vehicle
unatlended. Disengage the power take-off, lowsr the attach-
ments, shift into neutral, sl the parking brake, stop the
engine, and remove the key.

Do not stop or start suddenly when going uphill or downhill.
Mow up and down the face of slopes {not greater than 15°),
never across the face. Refer v page 51.

Heduce speedon siopes and maks tums gradually o prevent
iiﬁpiﬁg o -doss of control. Exercise exireme caution when
changing direction on slopes.

While going up or down slopes, place gear shii control fever
in 1st gear position 1o negotiate the slope without stopping.
Never mow inwet of slippery grass, when traction is unsure,
or at & speed which could cause a shid.

Stay alert for holes in the terrain and other hidden hazards.
Keep away from drop-offs.

Do not drive too close to crseks, dilches, and public high-
Ways.

Exercise special care when mowing around fixed objects in
order to provent the blades from striking them. Never delib-
erately run tractor or mower into or aver any foreign objects.
Never shift gears until tractor comes 10 a stop.

Never place hands or feet under the mower, in discharge
chute, or near any moving pars whils tractor or mower s
runining. Always keep clear of discharge chuta.

Use cara when pulling loads or using heavy aguipment.

a. Use only approved drawbar hiteh points.

b.  Limit lbads to those you can safsly control.

24,
z5.

26.

27.
28.
29,

30,

31,

32

38.

34,

38.
37.

38.

EPAIR PARTS for part

¢ Do not twrn shaply. Use care when backing.

d.  Use counterweight or wheel weights when suggestsd in
owner's manual,

Watch out for traffic when crossing or near roadways.

When using any altachments, never direct discharge of

material oward bystanders nor allow anyone near the ve-

hicle while in operation,

Handle gascline with care - it is highly Hammabile.

a.  Use approved gasoline containers.

b. Mever remove the fuel cap of the fuel lank or add
gasoline to a running or hot engine or an enginethat has
niot been allowed 1o cool for several minutes after run-
ning. Mever fill tank indoors. Always clean up spilled
gasoline,

¢ Open doors if the engine is run in the garage - exhaust
fumes are dangerous. Do not run the engine indoors.

Keep tha vehicle and attachments in good operating condi-

tion, and keep safely devicss in place and working.

Keep all nuts, bolts, and scréws tight to be sure the squip-

ment is in safe working condiion.

Never store the eauipment with gasoline in the tank inside &

buliding where fumas may reach an open flame or spark.

Aliow tha engine to cool before sioring in any enclosure.

To reduce fire hazard, keepthe engine free of grass, leaves,

or excessive grease. Do not clean product while enging is

running.

Exceptfor agjustments, DO RO T operate engine # alrcleaner

or cover directly over carburetor alr intake is removed.

HRemoval of such part could creats & fire hazard.

Do not operate withoul 2 muffler, or lamper with exhaust

system. Damaged mufllers or spark arresters could create a

fire hazard, Inspect periodically and replace i necessary.

The vehicle and atiachments should be stonped and in-

" spected for damage after strlking a forsign object, and the

damage should be repaired before restarting and operating
the equipment.

Do notchangs the engine governor setlings or overspaedihe
engine; severe damagea or injy may resull,

. When using the vehicls with mowar, procesd as follows:

& Bow only in daylight or in good anificial light.
b. Shut the engine off when unclegging chute.
o, Check the blade mouniing balls for proper tightness at
fraquent intervals.
Do not operate the mowerwithow the entire grass catcher,
on mowers so aquipped, or the deflector shield in place.
Disengage power 1o mower before backing up. Do not mow
in revaerse uniess absohitely necessary and then only after
carstul observation of the entire area behind the mowaer.
Under normal usage the grass caicher bag materialis sublect
i deterioration and waar. k should be checked frequently for
bag replacement Feplacement bags should be checked to
snsure compliance with the original manufacturer's recom-
mendations or specifications.



CONGHATIHLATIONS on your purchase of a Sears
Garden Tractor. it has been designed, engineered and SERIAL
manufactured to give you the best possible dependability
and performance. Should you experience any problem NUMBER
éau aagﬁaf e&&éy r&m&eﬁy} piﬁs% contact ymﬁr r;eare\!sff

ears Service Department. Wa have competent, well-
trained technicians and the proper tools to service or DATE OF PURCHASE
repair this unit,

THE SERIAL NUMBER WILL BE FOUND ON THE
BIANTENANCE AGREEMENT MODEL PLATE UNDER THE SEAT.

A Sears Maintenance Agreement is available on this
product. See the nearest Sears store or service center YOU SHOULD RECORD THESE NUMBERS AND
for details. KEEP FOR FUTURE REFERENCE.

CUSTOMER RESPONSIBILITIES

Read and retain this manual. Study and observe the safety rules. Always use care when using your tractor. Always
keep your tractor and mower clean. Follow a regular schedule in maintaining, caring for, and using your tractor, A well
cared for tractor will run better and last longer.

ATTACHMENTS

This unit can use many attachments now available at your Sears store. It can use attachments that engage the ground like
a plow, harrow, cultivator, or tiller. See pages 48-48 for a list of available attachments.

LIMITED TWO YEAR WARRANTY
ON ELECTRIC START RIDING EQUIPMENT

For two years from date of purchase, when this riding equipment is maintained, lubricated, and tuned up according
to the operating and maintenance instruction in the owner's manual, Sears will repair free of charge any defect in
malerial or workmanship in this electric start riding equipment.

This warranty excludes blade(s), blade adapter(s), spark plug(s), air cleaner and belt(s}, which are expendable and
become worn during normal use.
This warranty does not cover:

“ Tgm f)e;s!aﬁemeni or repair caused by punctures from cutside obiects (such as nails, thomns, stumps, or
giass); and

= repairs necessary because of operaior abuse or negligence, including the failure to maintain the equip-
ment according lo instructions contained in the owner’s manual; and

» riching equipment used for commercial or rental purposes.
FULL 850 DAY WARRANTY ON BATYERY

For 90 days from the date of purchase, if any battery included with this dding equipment proves defective in material
0;; workmanship and our testing determines the battery will not hold a charge, Sears will replace the battery at no
chame.

WARRANTY SERVICE IS AVAILABLE BY CONTACTING THE NEAREST SEARS SERVICE CENTER DEPART-
MENT IN THE UNITED STATES. This warranty applies only while this product is in use in the United States.

This warranty gives you specific legal rights, and you may aiso have other rights which may vary from state o state.

SEARS, ROEBUCK and CO., D/731CR-W, Sears Tower, Chicago, IL 60684

00 NOT QVERLOAD TRACTOR OR
TOW WEIGHTS GREATER THAN 150
POUNDS (68 KG).




]

A
Adjustments:
Brake .eeeeeeeienieneieve e 16
CarbLrstor «.....oooeeveeeeeeeee 20
Mower
Front-To-REear ....cccceveeeeeen. 22
Side-To-Sithe .....coeeornvrrenns, 21
HEIGhE .o 21
Throttle Control Cable ........... 20
Shitter Shaft ....oceeeeveeeveeeennn. 25
AIr CIeaner ...eveeeeeeecreeneeevrveen, 17
Air Screen, Enging .......ceeeecene. 18
ASSEMBIY ..oveerteeeiereeeecrcvrreenns 5-10
ABECHAMBITS oeeeeveeerviiaeaivnsan 48-49
B
Battery:
Charging cooeveeeeeveeevecvrensnn. 720
Cleanitty ..o 17
INStalation .......eecevvervrvimvesvsvennns 8
LoVBIS cooeeeeeeevvcreeaeenan, 7
Preparation .........coccoeecmeceen. 7
Starting with Weak Battery ....20
SI0rage ... 25
TEIPNAIS covvivireecanereisirees 17
Beit:
Motion Drive
Removal/Heplacement .....24
Mower Drive
Installation ......eeveeeennn. 10

Removal .....cooonvvviiinnnn . 22
Mower Blade Drive
Removal/Replacement ....23
Blade:
Sharpening .....cveeceveecevnennn.. 18
Replacement........ouvvinnnnnn. 24
Brake Adjustment ...........cccceeevnnne. 18

c
Carburetor Adjustment ................. 20
Controls, Tractor .........evvveevenn.. 17
Cutting Level, Mower ................... 0
E
Engine:
Alr Clegner.....eveeeeeeeeeacareane 7
Alr SCregn .....uvvevveconvsnirionn, 18
0 TeT 10 3 (14T RO 18
Oil Change......ccoeevveveeencann. 17
OilLevel.aneearircrescenann 18
CHTYPO e i5

Repair PartS..vcicinean,
SIARING <o 12
K117 To - SO a5

¥
Filter:
Al CIRaNEr .. vvevviivvisireinnannnn 17
F I 18
Fuel:

SOrAGE ..o B85

M
Hood Removal/instaliation ... 21
£
Leveling Mower Deck ............. 21-22
Lubrication:
Chart ... roveransrsnrsasenssances 18
Tractor vacf Pemfs ............... 18
&
MGITLETIENCE oaeeeeeeeeeeeeeeeeesmeserannecs 5
Alr Cleaner......ccccvvvevenvrcennns 17

Foam Pre-cleaner ........... 17
Air Screen, Engf'r;e‘...,...........,. 8
Battery ... NTSUUTUTUONITS 4
Blade Sf:arpemﬁg R |
Brake Adjustment ... 16

Engine O oo 15
FURHFIBT .o 18
Lubrication Chart .......eeeeeen.. 18
Spark Plugs .o 18
T Care..anreeerveevvinersn 16, 24
Mower:
Adjpstment, Front-to-Rear ... 22
Adjustmeni, Side-to-Side .......21
Height ... arineias e
Blads $har;}enmg e 16
Blade Hepiaaem@ni ,....,24
Cutting £9yef,,,,,,..,.,...,,‘,,,,M i0
INStAliation ....eevereceverereenne 10
OPBIAHON ovvveeeeverennrinseereronions 13

Rermoval v 28
RoWING TIPS oeveecerrveeeerencrrceeann. 14

Muttler ... wteiareesnnnrinsanensssseses 18

Spark Arfesmr .................... 2,32
e

Qil:
Cold Weather Conditions....... 15
ENging ..ocoooveeeecveonivcirie 18
SIOFRGE covvveeevererrrerirearirasnons 25

OBOFAHON ..vovrivsccerereirrrsssissnins 11-14
Operating Your Mower .......... 13
Operating Your Tractor.......... 13
Starting the Engine ................ 12
Stopping Your Tractor ........... 12

Tractor Operafion on Hills ... 14
Options:
Spark ArreSler ..o, 2, 32
Attachmenis 48-42
o)
Parking Braké.....ccoovccevcvenivinnen, i1
Parts BAg .....coocevvevonsmversconmisvnnen 5-6
Parts, Replacement/Hepair.....30-49
21
Repair and Adiusiments......... 18-25
BIBCE oo cveceeirereenereceeae 24
Carbrolor (ooouvveeieiveveeceneenn 20
FLEO cveeeeeeeeeemeeneeeeevrreasenrnn 21
Hood Removal/nstallation ... 21
KMotion Drive Belt
RemovalRepiacement ..... 24
Mower Drive Belt
nstallation .......ceeeeevenren, 10
Removal cooovveeveevvcereceeene 22

Mower Blade Drive Belt
RemovalHeplacement ....23
Mower Adjustment
Fromf- 10-FBar ..vveecnrseeecn 22
Side-to-5ide ...ccoeveeveenann 21
HEIght covevveresvieccrennrenann 21
Mower Bemoval ... 23
Tirg Care....coveemenrveeinnennns 16, 24
Repair Parts .cccveeeeeveceen. . 3048

Safety BLES ...covveie 2
Seat... peerreienesraensanssssienansann £
S@fwﬁe ﬁﬁCﬂE’d UV~
Slope Guide Sheef vvevenreermesnernennnes B T
S0aMK PIIGS .oovvvvivenrsvverecscsveensseess 18
Epeed Control ChETTE ...ooovneverns. i3
Starting the EpGing......rvvvveuneinn . 12
Stesaring Wheel....cccccovicvnvennn 8
Stopping the Tractor ... e, 12

SUOTAQE cvereeeeieneririrerereerraerananneeains 25
T
Throttle Control Cabile
ARSINENt v iieeeccrnransireconns 20
Tirgs... vevcens 16, 24
Trouble Shoefmg Cﬁém’ ........... 26-27
Transaxle:

Hepair Paris..crcsnineernn. 42-43
Shifter Adjustrment ... 25

W
WEITANTY cooaeeenreeeemcnnrvrvecserinereen 3
Wiring ﬁ&ﬁam&ﬁc ......................... 29



KNOW YOUR TRACTOR

READ THIS OWNER'S MANUAL REFORE OPERATING YOUR GARDEN TRACTOR. {f you understand the machine and
- its operation, you will achieve efficient and peak performance. While reading the manual, compare the illustrations with your
Garden Tractor to familiarize yourself with the location of various controls and adjustments. Study the operating instructions
and safety precautions thoroughly to insure proper functioning of your Garden Tractor and to prevent injury to yourself and
oﬂ;ers. Be sure o pay strict atiention to all notes and cautions; they are included for your safety. Save this manual for future
reference.

UNPACKING INSTRUCTIONS

1. Remove box {rom carion. The box contains the items
shown below.

2. Cut down four corners of the carlon with a utility knife

and foid down sides. W
: while mowing. We recommend Wide
3. %move %W@d%k front skid. s Vision Safety Mask for over the spe¢-
Disengage Parking Brake., tacles or standard safety glasses, avail-

5. Carefully guide the tractor backwards off the skid. abie at Sears Retail or Catalog Stores,

The operation of any tractor can result
in foreign objects thrown into the eyes,
which can result in severe eye damage.
Always wear safety glasses or eye
shields before starting your {racter and’

i

Pars Bag Contents Not Shown Full Size

qz:{ i L e T S

{2) Battery Carriage Bolis - 1/4 - 20 x 7 1/2

15° Slope Instruction Sheet

a. Sest d. Battery Acid
b. Steering Wheel e. Owner's Manual
c. Baltery f. Pars Bag




ASSEMBLY
LOCATION

PARTS BAG CONTENTS SHOWN FULL SIZE

{2) Wing Nut, 1/4 - 20

BATTERY
TERMINALS {2} Hex Boft, 1/4 - 20 x 3/4 {2) Lockwasher, 1/4

{2} Washer, 9/32 x 58 x 16 Ga. {2} Hex Nut, 174 - 20
SEAT

(%} Adiustment Knob /2 - 13 x 1
x 12 Ga.

(1) Washer 17/32x 1 3/16 (1) Shoulder Bolt 5/16 - 18 .




To assemble and adjust your fractor vou will need:

(2) 716" Wrenches Hatehef wrench

(1) 3/4" Wrench Tire Pressure Gauge
{1} 8/16" Wrench Screwdriver
{1} 127 Wreench Utiliey Knite

{1} 3/4" Socket

NOTE: RIGHT HAND (R.H.) AND LEFT HAND (L.H)
ARE DETERMINED FROM OPERATOR'S POSITION
WHILE SEATED ON THE TRACTOR.

WEAR EYE AND FACE SHIELD.

WASH HANDS OR CLOTHING IMME-
DIATELY IF ACCIDENTALLY IN CON-
TACT WITH BATTERY ACID.

+ DO NOT SMOKE, FUMES FROM
CHARGED BATTERY ACID ARE EX-
PLOSIVE.

NOTE: THIS TRACTOR IS EQUIPPED WITH AN OP-
ERATOR PRESENCE SENSING SWITCH. ANY AT-
TEMPT BY THE OPERATOR TO LEAVE THE SEAT
WITH THE ENGINE RUNNING AND ATTACHMENT
CLUTCH ENGAGED WILL SHUT OFF THE ENGINE.

1. Prepare Batiery

READINSTRUCTIONS INCLUDEDWITH THEBATTERY
VENTCAPS FOUND IN BAG OF PARTS, ALWAYS WEAR
GLOVES, CLOTHING AND GOGGLES TO PROTECT
YOUR HANDS, SKIN AND EYES.

a. Fill and charge battery (before installing). NOTE:
SEE DETAILED INSTRUCTIONS PACKAGED
WITHBATTERY VENTCAPSINBAG OF PARTS.

ﬁgg&: OVERCHARGING Wil SHORTEN BATTERY

L. Fill battery with battery acid to bottoms of tubes in
cells {Fﬁg 13 DONCT OVERFILL, OVERFILLING
WILL RESULT IN DAMAGE TO TRACTOR.

¢. Check level of battery acid affer 30 minutes. Add
additionalbattery acid fnecessary. NOTE; PRESS
VENT CAPSINTO BATTERY UNTIL FASTENED
SECURELY.

NOTE: OBSERVE SAFETY PRECAUTIONS, LISTED
agg&m ABOVE, REQUIRED FOR BATTERY CHARG-
ING.

d. }C;‘??afge baftery at a rate of six amperes for one
OUF.

e. Neutralize excess baitery acidd (from filling battery)
for disposal by adding # 10 8 lifres (2 gallons) of
water in a 23 litre {5 gallon) plastic container. Stir
with a wooden or plastic paddie while adding
baking soda until the addition of more scda causes
110 More foaming.

2. instell Seat

Seat position should be adjusted forward or backward so
that the operator can comforiably reach Clutch/Brake Pedal
and safety operate the tractor (Fig. 2.

a. Hemaove cardboard from seal pan.

b Place seat on seal pan. Screw adjustment knob
and flat washer info seal (Fig. 3). Screw shoulder
bolt into seat (Fig. 3). Adjustment knob, shoulder
boit andct washers found in bag of parts (shown full
sizg on page 8.

ASSEMBLY

CUT AWAY VIEW

| VENT CAP

BATTERY
TUBE

BATTERY
CELL

SRR

i i

R NN

------

wwwwwwwwwww

b
rie
FEs

FIGURE 1

SEAT

SEAT PAN

SHOULDER

ADJUSTMENT FLAT FENDER
KNOB WASHER SHIFT

FIGURE 2

THE ADJUSTMENT KNOB MUST BE
TIGHTENED SECURELY TO PREVENT
MOVEMENT OF SEAT.

¢. Tighten shoulder boit using a 1/2” wrench. NOTE:
THE SHOULDER BOLT WILL BE LOOSE IN THE
SEAT PAN SLOT.

Tighten adjustment knob finger tight.

e. Place seat in operating position. Sit on the seat and
press clutch/brake pedal all the way down. If operat-
ing position is not comfortable, adjust seat.

. To adjust: raise seal. Loosen adjustment knob.
Siide seal v desired position. Tighten adjustment
knob securely.



LY

STEERING WHEEL CAP

HMEX LOCK NUT

2 - 1/6" DA WASHER

STEERING
WHEEL

STEERING
WHEEL
INSERY

STEERING
COLUMN

FIGURE 3

BATTERY
COMPARTMENT

FIGURE 4

3.

4.

install Steering Wheel

NOTE: POSITION FRONT WHEEL FORWARD.

a. Use a 3/47 wrench to remove Iock nut, and
2 - 1/4" diameter washer (shown full size beiow)
from steering column (Fig. 3}

b.  Posilion steering wheel over steering wheel insert (Fig,
3}. BARS OF STEERING WHEEL SHOULD POINT
STRAIGHT ACROSS TRACTOR.

¢. Secure steering wheel to steering column using

2-1/4"" diameter washer and IOCK nut (Fig. 3).
Torgue to 68 N-m {50 Ft. Lbs.)

d. Snap steering wheel cap in place on steering
wheel. Steering wheel cap found in bag of parts,

Check Tires

Reduce tire pressure fo 1 Kg/on? (14 PSH in front tires
and 0.71 Kg/en? (10 P8I} in rear fires. {Tires were
overintlated for shipping prrposes.}

5.

Instail Battery

DO NOY SHORY BATTERY TERMINALS

BEFORE INSTALUING BATTERY, REMOVE
METAL BRACLETS, WRISTWATCH BANDS,
RIMGS, ETC.

IF BATTERY 1S REMOVED, DO NOT
OPERATE ENGINE. SPARKING MAY
OCCUR.

a. Lift hood from rear sides (Fig. 4}

b . Lift our air intake duct.

¢ . Make sure drain tube (Fig. 51is fastened to drain
hole in battery tray and battery tray is position-
ed in hole of battery support.

d. Place bartery in plastic tray (battery terminals to
front of tractor) {(Fig. 5).

POSITIVE TERMINAL MUST BE CONNEC.
TED FIRST TO PREVENT SPARKS FROM
ACCIDENTAL GROUNDING.




e. Connect RED battery cable to positive (+)
battery termninal with hex bolt, flat washer,
fockwasher and hex nut (shown full size below)
found in bag of parts (Fig. 5). Tighten securely.

£, Connect BLACK ground cable to negative Z)
battery terminal with remaining hex bolt, flat
washer, fockwasher and hex nur (shown full P
size below) found in bag of parts (Fig. 5.

RED

Tighten securely. e f v wasnen
CABLE ) "‘ ]
H \praswga - ' ﬂe’
T R P

d/

NOTE: {F YOU HAVE A WEAK BATTERY, SEE “START-

ING YOUR TRACTOR WITH A WEAK BATTERY” wasker JTT N HEX
IPAGE 20). :
BATTERY BLACK
g. Using the square hole on one side of the battery TERMINAL /7 (NEGATIVE)

support (Fig. 8) insert one battery bolt, head of bolt CABLE

down. Fasten the battery boitto the terminal guard
using wing nut as shown (Fig. 6). Bolts, nuts, and
terminal guard, shown below, are found in bag of

¢
H

} wrﬁm

parts. S~
L R DRAIN TUBE o,
h.  Assemble the remaining battery boit to other side (OM LEFT
of battery support and fasten ferminal guard to it REAR SIDE) FIGURE B

with remaining wing nut. Tighten both wing nuts
securely (by hand)) at the same time (Fig. 8).

WING MUT
e

e

I
S/

T TERMINAL
ACCESS

jf/ﬁk&ﬂéma DOORS bOoRA
. p TERMINAL

GUARD

TERMINAL
ACCESS DOOR

A

i. Replace air intake duct (Fig. 4). Make sure
bottom lip of duct sits between battery and lip
of battery tray.

§. Remuove plastic from tractor hood and close.

TBATTERY B8OL T

BATTERY

SUPPORY
NOTE: USE TERMINAL ACCESS DOORS (FIG. 6] FOR
1. INSPECTION FOR SECURE CONNECTIONS
(TIGHTEN HARDWARE}
2. INSPECTION FOR CORROSION
3. TESTING BATTERY
4, JUMPING (IF REQUIRED) ' Ay oS
5. CHARGING ({F REQUIRED)
KEEP TERMINAL ACCESS DOORS CLOSED |  SQUARE
WHEN NOT IN USE.
DO NOT START ENGINE UNTIL MOWER
SUSPENSION BRACKET HAS BEEN RE.
LEASED. SEE MOWER AND DRIVE BELT LI
INSTALLATION, PAGE 10.
FIGURE 6




BETAINER |

E// SPRING %

RETAINER
SPRING
e
~ ENGINE
?uufv
| \
/ / e __REAR HINGE
L FT ;" E Y PIN
Tﬁuygzoﬂ BRACKEY
4
FIGURE &
LIFT LEVESR
PLUNGER -
o
ATTACHMENT CLUTCH
SWITCH (DISENGAGED [
POSITION) W““*"_ (,
HEIGHT ADJUSTMENTY
KNOB
ATTACHMENT
LIFT LEVER

FIGURE 8

HEIGHT ADSUSTMENT
FIGURE 10 KNOB

6. BMower andg Drive Belf installation
NSTALL MOWER PARALLEL LINK

Your tractor has been shipped with the mower paralle! link
included in the parts canton. install mower paraliel link on
fractor (Fig. 7} using hinge pin and retainer spring.

NOTE: SMALLER END OF PARALLEL LINK MOUNTS
;%5??%’%0& USE THE SHORTEST HINGE PIN FOR

INSTALL MMOWER
Your mower instails without the use of tools,

& Halse attachement jift laver (Fig. 9) fo iis highest posi-
tion.

b, Tum height adjustment knob courterclockwise (#\)
to fowsst position (Fig. 10)

c. ${§d& mower under iractor with discharge guard to RH,
side.

d.  Install rear hinge pin through mowaer it brackets and
paraflel fink (Fig. 8). Secure with retainer spring.

e. Move attachment Wit lever (Fig. §) forward fo Jower
suspension arms. Femove relainer springs from [ift
trunnions (Fig. 8).

L Slide trunnicns through upper it bracket holes and
sacure with retainer springs (Fig. 8.

g Pull LH. idlerpuliey (Fig. 12} toward the right hand side
of the tractor and mil belt over engine pulley (Fig. 8).

NOTE: MOWER DRIVE BELT INSTALLATION DECAL
LOCATED ON MOWER HOUSING.

h.  Use attachment Iift lever (Fig 8} to raise mower,

i Twm helght adjustment knob clockwise (7Y to the
middle of s travel (Fig. 10},

7. Check Cutting Level

The blatle hovsing was set atthe factory to cutlevel. After mowing
a short distance, iook at the area that was cut. lf the blade housing
cufs uneven, soe "MOWER ADJUSTMENT, " page 21

8. Final Assembly
a. Make sure all fastensrs are light.

b.  Hsad and follow the operation instructions (page 11).
Know the location and purpose of alf controls,

¢, Check ofl and gasoiine (page 12} before starting the
fractor.

L.H IDLER
PULELEY

MOWER DRIVE

“RH. IDLER
PULLEY

NMOWER E
PULLEY

/

FIGURE 17



OPERATION

READ THIS OWNER'S MANUAL BEFORE OPERATING YOUR GARDEN TRACTOR. If you understand the unit and its
opertation, you will achieve efficient and peak performance. While reading the manuai, compare the ilustrations with your
Garden Tractor o familiarize yourself with the location of the various controls and adjustments. Study the operating instructions
and safely precautions thoroughly fo insure proper functioning of your Garden Tractor and to prevent injury fo yourseif and
others. Be sure {o pay strict aftention to all warnings and cautions; they are included for your safely. Save this manual for future

reference.

LIGHT

ATTACHMENT
CLUTCH SWITCH «

AMMETER s,

=~ SWITCH

THROTTLE
~ CONTROL

ATTACHMENT
LIFT LEVER

IGNITION

HEIGHT
INDICATOR

Q , PARKING BRAKE

HEIGHT "
ADJUSTMENT
KNOB

AMMETER: Each time you start your tractor, check
your smmeter. The needle should move toward the
{+) charging mark indicating the batltery is being
charged as you operale your fractor, The headlights
will not show a discharge on the ammeter because
they are not connected to the battery. (They have
theri own electrical source.)

ATTACHMENT CLUTCH SWITCH: Pull switch out
and up fo engage attachment. There will be an
engine hesitation as the clutch engages.

ATTACHMENT LIFT LEVER: Use the attachment
ift lever to raise and lower the attachment mounted io
vour tractor. Move the [ift lever forward to lower
aftachment.

CLUTCH/BRAKE PEDAL: The pedal has 2 funic-
ions; a clutch and & brake. To engage the brake push
e pedal completely down.

HEIGHT ADJUSTMENT KNOB: Use ihe height ad-
usiment knob to adjust the mower height. With the
wtachement [ift lever in the "up” position, turn knob
lockwise (7% to raise cutting height and counter-
Jockwise o\ tolower mower cutting height. Lower
lachment ik lever,

11

—GEARSHIFT
LEVER

\

HEIGHT INDICATOR: Indicates height setting of
mower deck. Controlled by height adjustment Knob.

GEARSHIFT: Press the clutch/brake pedal down
firmly and move gearshift lever fo desired speed.

IGNITION: Place key in ignition and turn to the right
to start.

LIGHT SWITCH: Turns the headlights on and off

PARKING BRAKE: To set the parking brake, push
the clutch/brake pedal completely down. Hold the
parking brake lever in "Engaged” position and re-
lease pressure from pedal. Clutch/brake pedal will
remain in brake position. To release, push pedal in.

THROTTLE CONTROL: Use the throtlle control to
increase or decrease the speed of the engine.

CHOKE: To start a cold engine, pulf choke out to
engage.



AR INTAKE
- DUCY

a Q’;\\L

Y
\

—— \ ENGINE
\ DIPSTICK
FIGURE 12
OPERATOR PRESERCE
SWITCH - SEAT

FIGURE 13

1. Stopping Your Tractor

KNOW HOW TO STOP YOUR TRAC-
TOR BEFORE YOU ATTEMPT TO
START THE ENGINE.

NOTE: REMOVE KEY WHEN LEAVING TRACTOR TO
PREVENT UNAUTHORIZED USE;

a .;’%sh clutch/brake pedal into full "BRAKE" position (Fig.

b.  Move gear shift lever to "NEUTHAL” position (Fig. 15).

¢ Place parking brake in "ENGAGED" position and re-
lease pressiire from clutch/brake, Pedal should remain
in “BRAKE” position (Fig. 14).
NOTE: MAKE SURE PARKING BRAKE WIiLL HOLD
TRACTOR SECURE,

d. Place attachment clutch switch in “DISENGAGED"
position (Fig. 158},

e.  Mave throttle control to "S” (slow) position (Fig. 15).
L. Turn ignition key to “OFFF” position (Fig. 15).
NOTE: NEVER USE CHOKE TO STOP ENGINE.
2. Starting the Engine
LEARMN TO STARY, STOP AND RE-

VERSE YOUR TACTOR IN A LARGE,
OPEN AREA.

ADJUSTMENT
KNGS

THIS TRACTOR iS5 EQUIPPED WITH IN-
TEARLOCK SWITCHES TO PREVENT
STARTING OF THE TRACTOR ENGINE
WHILE THE ATTACHWMENT CLUTCH
SWITCH IS IN THE "ENGAGED” POSITION
AND/OR THE FOOT PEDAL IS NOT FULLY
DEPRESSED. IMMEDIATELY REPLACE
SWITCHES THAT ARE NOT IN PROPER
WORKING ORDER, DONOTATTEMPTTO
DEFEAT THE PURPOSE OF THESE
SWITCHES.

a.  This engine has been shipped filled with summer weight
ol (For cold wealher operation see chart page 5],
Check engine oil level. See page 18.

b, Filltueltank (Fig. 13).Usa frash, clean, regular unleaded
gasoline. (UUse of leaded gasoline will increase carbon
and Jead oxide depsots and reduce valve life.) Capac-
iy Is 13 liires {3-1/2 gallons).

NOTE: FRESH, CLEAN WINTER GRADE FUEL MUST
&E@US&@ TO INSURE GOOD COLD WEATHER START-
CAUTION: EXPERIENCE INDICATES THAT ALCOHOL
BLENDED FUELS (CALLED GASOHOL OR US-
ING ETHANOL OR METHANOL) CAN ATTRACT
MOISTURE WHICH LEADS TO SEPARATION
AND FORMATION OF ACIDS DURING STOR-
AGE, ACIDIC GAS CAN DAMAGE THE FUEL
SYSTEM OF ANY ENGINE WHILE IN STORAGE.

TO AVOID ENGINE PROBLEMS, THE FUEL
SYSTEM SHOULD BE EMPTIED BEFORESTOR.
AGE FOR 30 DAYS OR LONGER, DRAIN THE
GAS TANK, START THE ENGINE AND LET iT
RUN UNTIL THE FUEL LINES AND CARBURE-
TOR ARE EMPTY. USE FRESH FUEL NEXT
SEASON. SEE STORAGE INSTRUCTIONS FOR
ADDITIONAL INFORMATION.

NEVER USE ENGINE OR CARBURETOR
CLEANER PRODUCTS IN THE FUEL TANK OR
PERMANENT DAMAGE MAY OCCUR.

FILL TO BOTTOM OF GAS TANK FILLER
NECK. DO NOT OVERFILL. WIPE OFF ANY
SPILLED OIL OR FUEL. DO NOT STORE,
SPILL OR USE GASOLINE NEAR AN OPEN
FLAME.

¢. Place attachment clutchswifchin “disengaged’”
peosttion (Fig. 15),

d. Push clutch/brake pedal fully into brake position.

e . Place gear shift laver in "NEUTRAL’ positon (Fig.
15/,

f. Pull choke out (Fig. 18]

g. Move throttle control to middle position (Fig. 151.

h. Turn ignition key clockwise (~%) 1o “START"
position and release key as soon as engine starts.
NOTE: DO NOT RUN STARTER CONTINUOUSLY
FOR MORE THAN FIFTEEN SECOMDS PER
MINUTE. If engine does not start after several at-
tempts, move throttle control to “F* (fast)
position, wait a few minutes and try again.
NOTE: IF YOU HAVE A WEAK BATTERY, SEE “START
ING YOUR TRACTOR WITH A WEAK BATTERY"
(Page 20), .
1. Alter engine is warm, push choke in. The first
time you start the engine, it will take extra crank-
ing time to move fuel from tank to the engine.



NOTE: ALLOW ENGINE TO WARM UP FOR A
FEW MINUTES BEFORE ENGAGING CLUTCH OF
TRACTOR OR ATTACHMENT.

When restarting a warm engine, move throttlé
control midway between “S” (sjow) and
“F* (fast) positions. Choke may not have
10 be used.

IMPORTANT: BEFORE DRIVING THE TRACTOR,
INSTALL BMOWER OR REMOVE
MOWER PARALLEL LINK.

SPEED SELECTION GLHDE

FUNITHOM GEARSHIFT THROTTLE
Mormal
Mowing 2or 3
Hesvy
Mowing tor 2
Snow 1
Remaoval FAST
Tilling 1 RAE
Plowing THROTTLE
Dodn 3 ‘%@
: B
Grading 2 !EEE
Transport gmﬁ
SLOW-FAST
IBLE ¥
;gﬁg%%l? ““\ PARKING BRAKE
qeg@mm 3 st

N\~

[LUTCH/BRAKE PEDAL \

CLUTCH POSITION PARKING BRAKE

@iumwmﬁam

) CDISENGAGED” POSITION
\\\gjk CDRIVE M RN
: POSITION N
IGURE 14

READ THE “RULES FOR SAFE OPERA-
THON' CAREFULLY BEFORE OPERATING
YOUR MOWER.

HE MOWER MUST BE ADJUSTED PROPERLY FROM
RONT TO REAR AND LEVELED FROM SIDE TO SIDE
EFORE OPERATING. THIS IS NECESSARY FOR LEVEL
ND EFFICIENT MOWING. REFER TO PAGE 21

AUTION: DO NOT ADD ADDITIONAL WEIGHT TO
THE THACTOR OTHER THAN THE OP-
TIONAL WHEEL WEIGHTS. EXCESSIVE
WEIGHT MAY OVERLOAD AND DAMAGE
THE TRANSMISSION,

DO NOT OVERLOAD TRACTOR OR
TOWWEIGHTS GREATER THANGEKG
(150 POUNDS).

13

3. Operating Your Tractor and Mower

NOTE: THIS TRACTOR IS EQUIPPED WITHAN OPERA-
TOR PRESENCE SENSING SWITCH. ANY ATTEMPT
BY THE OPERATOR TO LEAVE THE SEAT WITH THE
ENGINE AUNNING AND THE ATTACHMENT CLUTCH
SWITCH ENGAGED WILL SHUT OFF THE ENGINE.

CAUTION
TO AVOID INJURY

Read owner’s manual,

Know the location and function of all controls,
Keep guards, safety shields and switches in piace
and working.

Remove objects that can be thrown by blades.
Do not mow when children and others are around.
Never carry children or passengers.

Always look behind machine before backing.

Do not mow where machine can tip or slip.

If machine stops going uphill, stop blade and back
sfowly down.

Be sure blades and engine have stopped before plac-
ing hands or feet near the blades.

Remove key when leaving machineg.

MAKE SURE PARKING BRAKE WILL HOLD
TRACTOR SECURE.

MEVER PLACE YOUR HANDS OR FEET iN
OR UNDER ANY POWERED ATTACHMENT
OR NEAR ANY MOVING PART WHILE
TRACTOR OR ANY POWERED ATTACH-
FAENT 1§ RUNNING,

NOTE: ALWAYS OPERATE ENGINE AT FULL THROTTLE
WHEN MOWING TO ASSURE BETTER MOWING PER-
EORMANCE AND PROPER DISCHARGE OF CUT MA.
TERIAL REGULATE GROUND SPEED B8Y SELECTING A
LOW ENOUGH GEAR (TABLE 1) TO GIVE THE MOWER
CUTTING PERFORMANCE PLUS QUALITY OF CUT
DESIRED.

Wi~

END O

10.

11,

DO NOTOPERATE THE MOWERWITH.
OUT EITHER THE ENTIRE GRASS
CATCHER, ON MOWERS SO
EQUIPPED, OR THE DEFLECTOR
SHIELD IN PLACE.

a. Select desired height of cut position using height
adjustment knob (Fig. 15).

&, Raise ift lever and place attachment ciutch switch.
in disengaged position.

¢. Push clutch/brake pedal down Ffirmly (Fig. 14},

d. Start engine (page 12).

e. With engine running and warm place throttie con-
trol midway between 'S’ (slow) and "'F*' {fast)
position.

f. Engage mower with the attachment clutch switch

g. Move gear shift lever to desired gear.

h. Lower mower into cutting position using attach-
ment lift lever.

i. Release clutck/brake pedal to start movement

Fig. 14).

Move throttie control to “F'" (Fast) postion.
N(}TE SELECT A GROUND SPEED THAT WILL SUIT
THE TERRAIN, QUALITY OF CUT AND ATTACHMENT
BEING USED (TABLE 1).



" ATTACHMENT

g LIONT

B8 W BWITON
CLUTCH SWITCH ) ,
“DISENGAGED" ‘ —
POSITION
CHOKE THROTTLE
HEIGHT CONTROL
ADJUSTMENT
KNOB

NP
X IGNITION

GEAR SHIFY B KEY
CONTROL /
LEVER ‘ PARKING
' BRAKE
- FIGURE 15

@

Lig— p . AUNNER

©
= Biuaner
FIGLI}?E“ 1L .
(( & ™
4 (C ) '
L( " - j)

FIGURE 17

CAUTION: NEVER RUN THE ENGINE WITHOUT AiR-
INTAKE DUCT INSTALLED (FIG. 4). MAKE
SURE BOTTOM LIP OF AIR INTAKE DUCT
SITS BETWEEN BATTERY AND LIF OF
BATTERY TRAY,

4. Mowing Tips

NOTE: TIRE CHAINS CANNOT BE USED WITH THE
MOWER HOUSING ATTACHED.

READ THE "SAFETY RULES” CAREFULLY
BEFORE OPERATING YOUR MOWER.
REFER TO PAGE 2.

a. Use the runner on the R.H. side as a guide; the blade
?gs a;gmx;mafeiy&.&’@ cm {1 inch) oudside the runner
ig. 16).

14

b. Drive so that clippings are discharged onio the area
that has been cut. Have the cut area to the right of
the machine. This wifl result in a3 more even distri-
bution of clippings and more uniform cutting.

C. Whenmowing large areas{Fig 17 ), startby turning
rothe right sothat the clippings will discharge away
from shrubs, fences driveways, etc After one or
two rounds, mow /n the opposite direction making
left hand turns untif finished

if grass is extremely tall, it should be mowed twice.
The first time cut relatively high, the second time
to the desired height.

e. The feft hand side of mower should be used for
trimiming.

f. Do not mow tall, dry grass over 15.25 cm (6 inches)
tail. 1t is a fire hazard.

8. Operating The Tractor On Hﬂﬁs

DO NOT DRIVE UP OR DOWN HILLS WITH
SLOPES GREATER THAN 15° AND DO
MOT DRIVE ACROSS ANY SLOPE. REFER
70 PAGE 51,

a. Move gear shift lever ta ""157"" gear before starting
up or down hills.

b. AVOID STOPPING OR SHIFTING ON HILLS.

¢ . If slowing is necessary, move throttle control lever
to slower position.

LEAVE ENDUGH ROOM WHEN STOP-
FING AND STARTING TO ALLOW SLIGHT
TRACTOR ROLL DOWNHILL AS CLUTCH/
BRAKE PEDAL MOVES THROUGH CLUTCH
POSITION,

d. If stopping is absolutely necessary push clutch/brake
pedal quickly to brake position and engage parking
brake.

e. Torestart tractor movement, make sure [ractor i3 in
the lowest speed range {187 Gearl and that you
have allowed room to roll slightly downhill. Depress
clutch/brake full, Disengaged parking brake and
refease clutch/brake pedal SLOWLY to start tractor
movement.

f. Make all turns gradually.

§. Flip-Up Discharge Guard

Your mower has a flip-up discharge guard (Fig. 18] for
door or gate clearance when heid in raised position.

MAKE SURE ATTACHMENT CLUTCH SWITCH
I8 IN "DISENGAGED POSITION AND

BLADES HAVE STOPPED BEFORE RAISING

DISCHARGE GUARD (DEFLECTOR), NEVER

OPERATE MOWER WITHOUT DISCHARGE

GUARD IN OPERATING POSITION.




To keep your tractor running better,
'onger, perform necessary service using
the following maintenance schedule:

BEFORE MAKING ANY [NSPECTION. AD-
JUSTMENT OR REPAIR:

1. PUSH TRACTOR CLUTCH/BRAKE PEDAL
COMPLETELY INTO BRAKE POSITION.

Z. MOVE GEAR SHIFT LEVER TO "NEU-
TRAL" PUSITION.

3. PLACE PARKING BRAKE IN "ENGAGED
POSITION. REMOVE FOOT FROM
PEDAL.

BLACE ATTACHMENT CLUTCH SWITCH
N DISENGAGED POSITION.

TURN IGNITION KEY TQ "OFF POSI-
TION,

6. MAKE ABSOLUTELY SURE THE BLADES
AND ALL MOVING PARTS HAVE COM-
PLETELY STOPPED.

7. REMOVE THE IGNITION KEY.

DISCONNECT THE SPARK PLUG WIRES
FROM THE SPARK PLUGS AND KEEP
AWAY FROM THE SPARK PLUGS TO
PREVENT INJURY FROM ACCIDENTAL
STARTING., BE CAREFUL TOO AVOID
TOUCHING HOT ENGINE OR MUFFLER
COMPONENTS.

With Every Mowing

1. Make sure alf nuts on bolts are tight and cotter
pins and retainer springs are secure,

2. Observe all safety precautions.

3. Keep tractor well lubricated (refer to page 19 /.

First 2 Hours (Two Mowings]

i. Change Engine (il

Changing oil after the first two hours (or two mow-
ings) will help eliminare break-in residue which might
be damaging 10 your engine.
NOTE: BE CAREFUL NOT TO ALLOW DIRT TO ENTER
THE ENGINE WHEN CHANGING O,

a. Drain oif with engine warm.
b. Loosen oiidrain plig (Fig. 18) and remove dipstick.
c. Catch oil in & sunable container,
d. Tighten oif drain plug.
e. FHefill engine oil (see below). Refill capacity is 1.4
fitres (1-1/2 quaris),
NOTE: DO NOT OVERFILL,

f.  Replace dipstick {fig. 15).

15

ENGINE D
L DRAIN

_ [\\

FIGURE 18

Recommended SAE Viscosity Grades

Determine temperature range expected before next oil
change. All oif must ineet 4 P.i. service classification SD,
SE or SF,

RECOMMENDED SAE VISCOSITY GRADES
___ 300r10W30

-20° 0° 32° 80° go®  100°

Dipstick assembly must be securely tightened into tube
at all times when engine is operating.

CAUTION: TO AVOID DAMAGE TO THE STARTING
SYSTEM, USE SAE 5W30 Oll. WHEN THE
TEMPERATURE FALLSBELOW(°C(32°F).

Every 5 Hours {Five Mowings)

1. Check Engine Oii Level

DO NOT CHECK ENGINE QWL LEVEL
WITH ENGINE RUNNING.

Several minutes after stopping engine, check engine oil
level with tractor on level ground. Wipe dipstick (Fig. 18)
clean, screw it down tight for a few seconds, remove
and read oil level. If necessary, add oil until "FULL"" mark
is reached. {See chart above). NOTE: DO NOT OVERFILL.




ENGINE Ol
OIPSTICK
ANMD FILL TUBE

FIGURE 18
JAR WUT
BRAKE
OPERATING ARM
BRAKE ROD
DISC BRAKE
[ (WITH PARKING
BRAKE ENGAGEDY
FIGURE 20

FIGURE 21

Every 25 Howrs (Twice a Mowing Ssason)

1. Brake Adjustment

This Tractor is equipped with an adjusiable brake system
mounted on the right side of the transaxie (Fig. 20).

IF THACTOR REQUIRES MORE THAN
1.BMETRES (SIXFEET) STOPPING DIS-
TANCE IN HIGHEST GEAR, THEN
BRAKE MUST BE ADJUSTED.

a. Depress clufch/brake pedal and engage parking
brake.

b. Measure distance between brake operating arm
and nut “A” on brake rod.

c. Hdistance is otherthan 3.8 cm (1-1/2°), loosenjam
nut (Fig. 20) and turm nut until distance becomes
3.8om{1-1/2%). Relightenjam nul against nut *A”.

Road test tractor for proper stopping distance as stated
above. Readjust if necessary.

2. Tire Cars

a Maintain lire pressure in front at 14 PSI
(1 Kg/emé) and rear tires at 10 PST (0.7 Kg/lon?).

b Keep tires free of gasoline, oil, or insect contro!
chermicals which can harm rubber.

C. Avoid stumps, stones, deep ruis and other hazards
that rnay cause tire damage.

3. Blade Sharpening

Forbest results mower blades must be kept sharp. The
biades can be sharpenad with a few sirokes of atils or
on a grinding wheel. We suggest they be sharpened
atter every 25 hours of mowing. Do not attempt to
sharpen while on mower. If you mow in sandy soil
check the blades after each two mowings. The sand
wears the blades away rapidiy

8. When grinding, care should be taken to maintain
blade balance and the blade should be checked
for proper balance before reinstaliation on mower.
Unbalanced or bent blade will cause excessive
vibration when running, and eventual damage 1o
mower or enging. HReplace bent or damaged
blades,

&. To check blade balance, drive & nail into 3 beam
or wall, Leave about one inch of the straight nail
exposed. Place center hole of clean blade over the
head of the nail (Fig. 21). NOTE: CENTER HOLE
OF BLADE ON NAIL. IF BLADE 18 PROPERLY
BALANCED, BLADE SHOULD REMAIN IN POSH-
TION SHOWRN IN FIG. 27, IF EITHER END OF THE
BLADE MOVES DOWNWARD, BLADE IS NOT
BALANCED. SHARPEN THE HEAVY END UNTIL
BLADE IS BALANCED.



Every 50 Hours (Once a8 Mowing Season)

{Operating in dusty conditions may require more frequent
servicing.}
i. Check Battory

&.

b
c.
d

2.
NOTE:

gBatrery acid level in each battery cell

should be even with bottoms of tubes in cells (Fig.

22). Add OMLY distilled water if necessary.
NOTE: DO NOT OVERFILL.

. Keep battery and termingls clean.

Keep battery boits tight.

. Keep vent caps tight and small vent holes in caps

Opern.
Recharge at 6 amperes for 1 hour if necessary.

OVERCHARGING WILL SHORTEN BATTERY LIFE.

2. Clean Battery and Terminals

Corrosion and dirt on the battery and terminals cause the
battery to “leak’’ power,

LEAD-ACID BATTERIES GENERATE EX-
PLOSIVE GASES. KEEP SPARKS, FLAME
ANMD SMOKING MATERIALS AWAY FROM
BATYERIES. ALWAYS SHIELD YOUR EYES
ARCUND BATTERIES.

a.
b,

C.

Remove terminal guard.
Disconnect BLACK battery cable then RED bat-
tery cable and remove batiery from tractor.

Washbaltery with 6 grams (1/4 cup) of baking soda
fo 2.8 liires {1 gellon) waler.

NOTE: BE CAREFUL NOT TO GET THE SODA SOLU-

TION |
.

e.

f.

g.

NTO THE CELLE,

Rinze the battery with plain water, dry and
reinstall on tractor,

Clean terminals and battery cable ends with wire
brush uniil bright.

Replace battery cables, connecting RED battery
cable to positive terminal first, then BLACK bat-
tery cable to negative terminal. Coat terminal con-
nections with pefrolaum jelly.

Replace terminal guard.

3. Change Engine Of

The best time to change engine oil is at the end of
a day’s operation when all dirt and foreign materials

are

sugpended in the hot oil. See chart, page 15.

{OPERATING N DUSTY CONDITIONS MAY REQUIRE

MORE

FREGUENT SERVICING)

4. Clsan Air Cleaner Foam Pre-Cleanar (Fig. 23)

a.
.

¢

Rermgove Knob and cover.

Remove foam pra—cleansr glement by sliding it
off of the paper cartridge.

Wash foarn pre-cieaner in liquid detergent and
water,

Wrap foam pre-cleaner in cloth and squeeze
ary.

Lightly coat foam pre-cleaner with engine off
(Do not saturate).  Squeseze in rag or towel [0
TEMIOVE 8xcess ol

install foarn pre-cleaner over paper cartridge.
Reassemble cover and scraw down tight,

CARTRIDGE .

CUT AWaY VIEW

{ gw—-v VENT CAP
e,

BATTERY
- TUBE

BATTERY
CELL

FIGURE 22

KMNGE

T CARTRIDGE
PLATE

E0AM
PRE CLEANER

BODY

FIGURE 23

GREASE BOTH

FRONT WHEELS
% AND SPINDLES ==
v Py

AN '

5
O @ 143

FIGURE 24



AlR SCREEN
TOP AR
GUIDE
COVER

CLEAN EMGIRNE
COOLING FINS

MR GUIDE &
COVER (BOTH
SIDES)

FIGURE 25

030 &762 M)
FEELER GUAGE

FIGURE 26

HOSE
/S CLAMP

HOSE CLAMP -

FUEL

FIGURE 27
5 Lubricate Steering and Front Wheels

7. Clean Air Scresn
Air screen (Fig. 25} must sllow free-flow of air
to prevent engine damage from overhieating. Clean
with a wire brush, compressed air or water pressure
to remove dirt, chaff, stubborn dried gum and
fibers.

ALWAYS WEAR SAFETY GLASSES WHEN
USING COMPRESSED AIR.

DO ROT TQUCH HOT RMUFFLER, CYLIN-
DER OR FING AS CONTACT MaY CAUSE
BURNS.

8. Chacl Muffier

inspect and replace corroded muffler as it could
create @ fire hazard and/or damage.

9. Clean Engine Cocling Fins

Remove ary dust, dirt or oil from engine cooling
fins to prevent engine damage from overheating.
Ajir guide covers must be removed (Fig. 25 ).
Remove eight 7/16" bolts and six 5/18" bolts to
remove sfde and top covers,

See "HOOD REMOVAL,” page 21.

80 ROT TOUCH HOT MUFFLER, CYLIN-
DER OR FINS AS CONTACT MaY CAUSE
BURNS.

Every 100 Hours

DISCONNECT SPARK PLUG WIRES YO
PREVENT ACCIDENTAL STARTING BE.
FORE MAKING ANY INSPECTION, ADJUST-
MENT OR REPAIR (EXCEPT CARBURE.
TOR), BE CAREFUL TO AVOID TOUCHING
HOT ENGINE OF MUFFLER COMPONENTS.

1. Reploce Spark Plugs

Reulace spark plugs atthe beginning of each mowing season
oravery 100 hours, whichever comes first. Gap shouldbe set
af 8.762 mwm (0.030°). [Fig. 26).

2. Replace Al Clesner Paper Cartridgs
Refer to page 17,

There is a grease fiiting on each front wheel and axle spindle.
Use a grease gun io give each grease fitling two shols of
extreme pressure hubricating grease (availabie through your
Sears Service Central{Fig. 24

6. Ol Plvot Polnts

Place several drops of SAE 30oil &t poinis where metal parls
move against each other, aspecially:

a.  Hood hinges. I}
b. Shifter shafl points.
SEE LUBRICATION CHART, PAGE 18

3. Raplace in-Line Fuel Filter

if fuel filier is clogged, obstructing fuel flow to
varburetor, replacement is required.

a. With engine cool remove filter and plug fuel
ling sections as remaoved from both ends of fuel
Filter (F1g. 874

Place new fuel filter in position in fuel fine.

BE SURE THERE ARE NO FUEL LINE
LEAKS AND THAT FUEL LINE I8 IN
PROPER POSITION IN HOSE CLAMPS.

18




Lubrication

-spinpLe (2)

o
) SAE MOTOR QL

@:\ EXTREME PRESSURE
LUBRICATING GREASE

(3) REFER TO ENGINE OIL SPEC'S.
(UNDER INITIAL PREPARATION
IN OWNERS MANUAL

=~ SHIFTER SHAFT

FOR ANY ADJUSTMENTS, INSPECYION

OR MAINTENANCE:

1. PUSH TRACTOR CLUTCH/BRAKE PEDAL
COMPLETELY INTO BRAKE POSITION

2. MOVE GEAR SHIFT LEVER TO "NEUTRAL"
POSITION

3. PLACE PARKING BRAKE IN "ENGAGED RO-
SITION. REMOVE FOOT FROM PEDAL.

4 PLACE ATTACHMENT CLUTCH SWITCH IN
"DISENGAGED” POSITION.

TURN IGNITION KEY TO "QFF” POSITION

MAKE ABSOLUTELY SURE THE BLADES
AND ALL WMOVING PARTS HAVE COM-
PLETELY STOPPED.

7. REMOVE THE IGNITION KEY.

8 DISCONNECT THE SPARK PLUG WIRES
FROM THE SPARK PLUGS AND KEEP AWAY
FROM THE SPARK PLUGS TO PREVENT IN-
JURAY FRCM ACCIDENTAL STARTING. BE
CAREFUL TOO AVOID TQUCHING HOT EN-
GINE OR MUFFLER COMPONENTS.

MEGATIVE
BLACK CABLE:
TERMINAL

(/“'"N-w
e BATTERY
POSITIVE
RED CABLE:
TERMINAL
FIGURE 28



LEAD-ACID
EXPLOSIVE GABDES. KEEP SPARKS,
FLAME AND BMOKING MATERIALS
AWAY FROM BATTERIES. ALWAYS
WEAR EYE PROTECTION WHEN
ARGUND BATTERIES.

TTERIES GENERATE

{DLE SPEED
SCREW

IDLE MIXTURE
YALVE

GOVERNOR CONTROL
LEVER

FIGURE 25

&IR GLIDE

COVER

SPARK
PLUG

FIXED MAIN
JET COVER
. IDLE SPEED
Y ADJUSTING

IDLE MIXTURE

YALVE

GOVERNOR
_ COMTROL LEVER

FIGURE 3¢

1. Srarting your Tractor With & Waak Bartery

it your batfery is too weak to starf the engine, it should be
recharged. If ‘jumper cables™ are used for emergency
stariing, follow this procedure;

NOTE: YOUR TRACTOR IS EQUIPPED WITH A 12 VOLT
NEGATIVE GROUNDED SYSTEM . THE OTHER VEHICLE
MUST ALSO BE A 12 VOLT NEGATIVE GROUNDED
SYSTEM.

a. Connect each end of the RED jumper cable o the
POSITIVE(+) terminals of gsach battery (laking care
not to short against chassis). {(Fig. 28)

b Ceonnectone endofthe BLACK jumpercableto the
NEGATIVE [~} terminal of fully charged battery.

¢ Connect the other end of the BELACK jumper cable
to the L.H. side panel bolt (Fig. 14) NOTE: KEEP
AWAY FROM GAS TANK ANLD BATTERY.

d.  Disconnect cablestin reverse order:
1. L.H. side panel boit (Fig. 14)
2. Negative terminal of fully charged battery
3. Positive fermminals

DO NOT USE YOUR TRACTOR BAT- }
TERY TO START OTHER VEHICLES. |

2. Throttle Control Cable Adjustnient

Never attempt ta change maximum engine speed.

This 1s preset at the factory [3600 + 100 RPM)

and should only be changed by a qualified service

techinician who has the necessary equipment.

a. Remove hood {page 21).

b. Loosen casing clamp screw unti throttle cable
s free to move.

c. Move throttle control fon the dashboard)] to
“FAST position.

d. Pull throttle cable tight funtl swrvel below
carburetor 1s agarnst side of quarter circils)
Retighten casing clamp screw.

REFER TO “STARTING THE ENGINE”
PAGE 12.

(HGH SPEEDY

2. Carburstor Adjustmant

NOTE: ADJUST THRQTTLE CONTROL CABLE
BEFORE MAKING ANY ADJUSTMENT TO CAR
BURETOR. AIR CLEANER MUST BE ASSEMBLED TO
CARBURETOR WHEN RUNNING ENGINE.

Minor carburetor adjustments may be required to

compensate for differences in fuef, temperature

or altitude. Adjust the carburetor fuel mixture
as follows:

a. Gently turn idle mixture valve clockwise
(==} (Fig. 30} until it just closes and then
counterclockwise { =~} 1-7/2 turns.
CAUTION. Valve may be damaged if turmed
in too far.

b Srtart engine and sllow to warm for five
minutes. Make final adjustments with engine
runmning and choke pushed in.

¢. Move throwtle control lever {on dashboard} to
“SLOW positian,



d. Hold governor control lever against idie speed
screw, and adiust idle speed screw to obrain
1200 to 1400 RPM ( Fig. 29).

e. While still holding the governor control lever
against rle speed screw, turn idle mixture
valve slowly clockwise (~&] flean mixture)
until speed just starts to slow.

f. Turn idle mixture valve back to the midpoint
between rich and lean.

g. Adjust the idle speed screw to obtain 500 to
1200 RPM. Release governor controf lever.

. Move throttle control fon the dashboard} to
“FAST.” If engine hesitates or dies, tum idle
mixture valve approximately 1/8 turn counter-
clockwise {4~} until engine will accelerate
as throttle control is moved from “S5LOW”
to “FAST.”

4. Fuse Replacement

Replace with 30 amp automotive-type plug in fuse. Fuses can be
purchassd at all Sears Service Centres and most retall stores.
Fuse is lpcated directly behind dash,

5. Hood Removal
&, i,g! hood. Disconnect headlight wiring connection (Fig.
32},
. Unscrew one screw at rear of each side panel (Fig. 31) .
c.  Pivot hood and side panel forward and lift off tractor (Fig.
32h
d. o replace, reverse abova procedure,
6. Mower Adjusiment

Adjust the mower while tracior js parked on level ground or
driveway. Make sure tire pressures ara 1 Kg/orm? (14 PSi) in front
and 0.71 Kglom? (10 P81} in rear. K tires are over or under inflated,
you will not properly adjust your mower.

FOR ANY ADJUSTMENTS, INSPECTION OR

MAINTENANCE:

1. PUSH TRACTOR CLUTCH/BRAKE PEDAL
COMPLETELY INTO "BRAKE" POSITION.

2. MOVE GEAR SHIFT LEVER TO "N® (NEUTRAL)
POSITION.

3. PLACL PARKING BRAKE IN “ENGAGED"
POSITION. REMOVE FOOT FROM PEDAL

4. PLACE ATTACHMENT CLUTCH SWITCH IN
CDISENGAGED” POSITION.

5 TUBRNIGHITION KEY TO “OFF” POSITION

6. MAKE ABSOLUTELY SURE THE BLADES
AND ALL MOVING PARTS HAVE COPMPLET-
ELY STOPPED,

7. REMOVE THE IGNITION KEY.

8. DISCONNECT THE SPARK PLUG WIRE(S)
FROM THE SPARK PLUG(S) AND KEEP
WIRE(S) AWAY FROM THE PLUGIS)
TO PREVENT INJURY FROM ACCIDENTAL
STARTING BE CAREFUL TO AVOID
TOUCHING HOT ENGINE OR MUFFLER
COMPONENTS

Height Adfustmant

Adjustment for mower height is made with the height adjust-
ment knoh. Rafse mower cutting height by turning height
adjustment knob clockwise { #" 8 ). Lower mowsr culting
haight by lurning height adjustment knob counterclockwise
{ & ). (Fig. 33).

Side-lo-Side mower Adfustment

a. Depress Iift lever plunger and use It lever o raise
mower lo maximum cutting height (Fig. 34 ).

b.  Measure height from bottom of curl 16 ground levs! at
front of mower. Distance "A” should be the same (Fig.
34)

AIR & ADJI

! P £
b T
Lt
- N . ” - - il
57 3 S o
»ty ‘ BT

%

%

e 3 m " //./,‘/f
“'%\ T FIGURE 31

FIGURE 32

HEIGHT ADJUSTHENT
KNOB

FIGURE 33
LiFT LEVER
PLUNGER 3
1iFT i
LEVER
SIDE T SIDE
ADJUSTMENT
7
! H‘_‘\
. iy ;
BOTTOM . ! ;
or e - M IBOTTOM
I— | 1 OF cuaL
| P
i H
a1 iy
GROUND GROUND
LEVEL aroy
21 FIGURE 34



ol ? -
Y OF CURL

Ggrounp 7 ¥ GrRouND™ |

ATTACHMENT CLUTCH
BWITCH (DISENGAGED

r—— P

IEIGHT ADJUSTHENT

ATTACHMENT
T

c. f distance "A" peeds o be changed, snap ouf access
hole cover on LLH. side above footrast. Use 11/16”
wranch on nuts "B and *C" at side-to-side adjustment
frunnion (Fig. 35).

d. Toraise left side of mower, loosen nut "B andtighten nut
s

8. To bwer lsft side of mowaer, loosen nut "C and tighten
it "B

NOTE: ONE ROTATION OF ADJUSTMENT NUTS I8

EQUIVALENT TO APPROXIMATELY 5§ MM (37164
HEIGHT CHANGE.

. Be sure all nuis are securely tightened.

Eront-To-Resy Mower Adjustment

a.  To obtain the best cutting results, your mower housing
should be adjusted so the front and rear flange distance
"D (Fig. 36) is 13 mm {127 lower in front when the

mower is positioned in the highest culting position.
NOTE: MEASURE DISTANCE "D" FROM GROUND
LEVELTOBOTTOM OF CURLONRIGHT REARFLANGE

AND COMPARE TO DISTANCE "D" AT RIGHT FRONT
FLANGE.

b To ralse rear of mowsr, loosen nut "E” on both rear
suspension arms. Screw both nuts “F* up an EQUAL
NUMBER OF TURNS (Fig. 41).

¢.  When distance "D" js 13 mm (1/27) lower at front than
roar, fighten nits “F"

d.  To lower rear of mower, loosen nut "F* on both rear
suspension arms an EQUAL NUMBER OF TURNS (Fig.
a7

e. When distance "D" is 13 mm (1/27) lower af front than
rear, retighten nuts “F=.

NOTE: WHEN ADJUSTING REAR SUSPENSION TRUN-
NIONS, ALWAYS ADJUST BOTH EQUALLY SO MOWER
WILL STAY LEVEL,

Mower Drive Belt Romoval

NOTE: MOWER BELT INSTALLATION DECAL LO-
CATED ON MOWER HOUSING.

REPLACE ONLY WITH THE BELTS
SPECIFIED IN THIS MANUAL.

a. Place attachment clulch switch In "Disengaged” posi-
tion {Fig. 38).

b, Turmn helght adjustment knob to its lowest position.
Move aftachment It lever (Fig. 38) forward lo lower
mowaer lo its lowast position,

¢ Foll bek off engine pulley (Fig. 39).
& FPull beitoff both mower pulley and idiar pulloys (Fig. 40},

¢. To raplace mower drive belt, reverse above proce-
dure.

NOTE: MAKE SURE DRIVE BELT IS ENGAGED IN
ALL PULLEYS.



7. Mower Removal
a. Hemove mowardrive bell. (See "MOWERDRIVEBELT RS : -

REMOVAL,* page 22, through step 3.) == ENGINE /7

b, Pulf belt off engine pulley (Fig. 39). \ ‘

¢ Pulf retainer springs oul of rear suspengion frunnibns.

Hemove rear suspension lrunnions from R brackets
{Fig. 41}

d.  Pull retalner spring out of rear hinge pin. Remove rear
hinge pin {(Fig. 41},

MOWER
PARALLEL

e. Pull retainer spring out of front hinge pin. Remove front CINK

hinge pin (Fig. 41) aned paraflel link.

f.  Useliftiover fo ralse suspension arms. Slide mowerout e
from undar tractor. §!

BEFORE DRIVING YOUR TRACTOR, IN- DT, :
STALL MOWER OR REMOVE PARALLEL
LINK (FIG. 41). FIGURE 39

NOTE: F AN ATTACHMENT OTHER THAN THE MOWER
JECKIS TO BE MOUNTED ON THE TRACTOR, THE L.H. AND T L H IDLER
3.H. SUSPENSION ARMS (FIG. 41) BHOULD BE REMOVED. e, MY PULLEY

MOWER DRIVE

5. Mower Blade Drive Belt Replacement

4. Remove mower drive bek. (Seepage22) | \M 4
b, Remove mowerfromiractor. (See "MOWERRFMOVAL," SPRING T WoF Y
above, } S W N, Ry s i
% . L n % ¢ ““""’""'k

¢. Pullbek lowards rearof mower at fensioning pulley (Fig
42). Place a block between tension bracket and mower
{ifi bracket. Foll balt off tensioning pulley.

d.  Foll belt off all other pullsys.
&.  Siide beit from wnider spiing.

R.H. IDLER |

pPULLEY —
L Toinstalibeh, reverse aboveprocedure. Make sure belt T e
fs engaged in all pullsys, :
e
/ f MOWER
! PULLEY
FIGURE 40

ATTACHMENT
DRIVE

\ ! LIFT LEVER  puiLEy
SUSPENSION (I\D RETAINER
ARMS SPRING
iy

ﬁ RETAINER

RETANESR
SPRING

JLADE BELT . S 5 T
TENSION y2 b
BRACKET SO
7

LIFT

R \
MOWER / BRACKEY /BN | HEAR HING
LIFT TRUNMION ' BN E
BRACKET FIGURE 42 yavi i
RS g FIGURE 41

23



FRAME

REAR OF
TRACTOR

KEEPER
CLUTCHING
IDLER

|

TRANSA :
P Er e EecTRIC =
CLUTCH -
cLuTen="
FIGURE 43 v
_ IAANDREL
ASSEMBELY
e ELANGES
WASHER - BLADE
HEX BOLT "] | T LOCK WASHER
(GRADE 5) &
FIGURE 44
HUB WASHERS
KiLiP

CAP
RING

SQUARE KEY
{REAR ONLY) ~

FIGURE 45

A GRADE 5 HEAT TREATED BOLY
CAN BE JDENTIFIED BY THHEE
LINES ON THE BOLT HEAD AS
SHOWN AT LEFT.

CLUTCH WIRE
CONNECTOR

24

9. Motlon Drive Belt Replacement

NOTE: BELT INSTALLATION DECAL IS LOCATED UNDER
LEFT FOOTHEST.

a.  Hemove mower (see "MOWER BEMOVAL® page 23).
b, Using a 1/2"wrench, remove the clutch localor (Fig.43).

¢ Using a 916" wrench, loossen the right hand bell keeper
{Fig. 43},

d  Disconnsct cluich wire connecior. Push connector
through frame (Fig. 431

&, Pull bal off clutching iiler and raise to fop side of pulley.

. Helsase parking brake. Push belt over and away from
ciutching idler.

a. Pull belf slack toweard rear of ractor. Remove belt from
transrrission pulley by deffecting keepers fo force bell
up and out of pulley. (Use belt io push keepars away
from pulley.) (Fig. 43,

h. Work beft around remaining pulleys and keepers, woirk-
ing toward transaile pulley.

L Pulibeliforward off transaxle pulley and down over
slectric cluich,

h.  Aeinstalf in reverse of above procedure.

Make surs right hand beit keaper is positioned correctly batween
locator tabs and eleciric cltch connection is securs,

180, Blade Replacement

Raise mower to highest position to permit access to

biades or remove mower.

a. Remove bolt, lockwasher and washer (Fig. 44)
fturn counterclockwiseji=o"=~},

b. Remove and discard old blade.

¢. Clean top and bottom of mower housing.

d. Place new blade between flanges, (Install with
sharp edge down), and secure with washer, fock-
washer and bolt previously removed,

Tise Carg

4. Mainiain tire pressure in front at 14 PS{ (1Kg/er?)
arxi rear tires at 10 PSH0.7 Kgien?).

b. Keep tires free of gasoline, o, or insect coniro!
chemicals witich can harm rubber.

¢ Avold slumps, siones, deep ruts, shamp objects and
other hazards that may cause tire damage.

Rermoving wheel For tire repair (Fig. 45).

1. Block up axle secursly.

2. Remove hub cap, kip ring and washer fo allow
whee! ramoval (rear wheel containg 8 souare
key ~ Do Nopt Lose).

3. Rapair tire and reassemble. Align slofs in rear
wheel hub and axle. Insert square key.
Heplace washer and snap kiip ring securely in
dxle groove. Heplace hub cap.

USE GREASE FITTINGS TO LUBRICATE FRONT
WHEELS WITH GENERAL PURPOSE GREASE.
APPLY AN ANTI-SEIZE OF GOOD GENERAL
ﬁ;&g?gg%ﬁ GREASE TO LUBRICATE REAR

ALWAYS USE GRADE 5 HEAT
TREATED BOLTS TO ATTACH
BLADES. DONOTUSE PLATED BOLTS.
CHECK BOLTS IN BLADES GCCASION-
ALLY TO MAKE SURE BOLTS ARE
TIGHT. TORQUE BOLYS T0 44-47 N-m
(30-35 FT.- LBS.,

1Y,

HNOTE:




WHEN MOUNTING TIRES, UNLESS BEADS
ARE SEATED, OVER INFLATION CAN
CAUSE AN EXPLOUSION,

12. Rear Whee! Replacement

For rear wheel replacement, folfow instructions under "TIRE
CARE, " page 24.

Coat axle with grease 1o prevent corrosion or rust accurnulation
and eventual seizing of wheel hub to axle shaft.

WHEN REPLACING WHEELS ON THE
TRACTOR THEY MUST BE MOUNTED
WITH THE LONG HUB SIDE TOWARD THE
CENTER OF THE TRACTOR. INCORRECT
INSTALLATION COULD AFFECT LATERAL
STABILITY. (SEE FIG. 46}

13.  Transaxie Shifter Linkage Posltioning and Adjust-
ment

The transaxie should be in neutral when the gear shift lever is in
the newtral flock gate) position (Fig. 47). The adjustmentis prese!
at the factory; howaever, # adjustiment is needed, proceed as
follows!

a. Make sure ransaxle is in neutral.

b.  Using a 7/18" wrench, lbosen two (2) locknuts on tie rod
{Fig. 48 - insat).

¢ Turncenterrod (Fig. 48 - inset) until gearshift lever falls
into neutral ek gate on fender console (Fig. 47},

d.  Tighten locknuis securely.
14 . Storage

Remove mower from tractor for winter storage. When moweris io
be stored for a period of time, clear it thoroughly, remove alf dirt,
greasa, leaves, sic., give blades and undsrside of housing a good
coat of grease or rust prevenative. Store in a clean dry area.

a.  Fuel Bystem

# Is important to pravent gum deposis from forming in essential
fuel system parts such as the carburstor, fuel fiker, fuel hose, or
tank during storage. Alsc, experience indicates that alfcohol
blended fusls (called gasohol or using ethanol or methanol} can
altract moisture which leads to separation and formation of acids
during storage. Acidic gas can damage the fusi system of an
Engine while in storage. To avoid engine problems, the fusl
system should be emptied before storage of 30 days or longer.

b, Engine Ol

Dirain (with engine warm) oil and replace with clean ngine oll,
{see chart on page 15).

. Cylinders
1. Remove spark plugs.

2. Pour 28.5 cc {one ounce) of ol through spark pfug
hole into cylinder,

3. Tumn Ignition key to “START position for & few
seconds fo distribute oil, ‘

4. Replace with new spark plugs.
. Battery
1. Priortc storage, clean terminals and top of battery.
2. Disconnect cable from positive side of battery.
Aftar a period of time in storage, baitery may require recharging.
8. Gensral Cleaning
Clgan engine, bailtery, seal, finish, eic. of all foreign matter.
£ Btore in a clean, dry area

PAIR

25

-

-

5 i

5 -~
o
y

T3

LONG HuB

TRANSAXLE

LOCK NUTS

=il

L_ FIGURE 46

GEAR SHIFT LEVER

NEUTRAL LOCK GATE

FIGURE 47

FIGURE 48




LESHOOTING

PROBLEM

CAUSE / REMEDY (SEE INDEX)

WILL NOT START

Filf Tank with Gasoline. Check Fuel Line and Carburetor
{clean if necessary). Replace Fuef Filter. Use Fresh Fuel

Recharge or replace Battery

Check Wiring

Replace Spark Plugis) and adjust gap

Drain and replace oif for proper temperature

WILL NOT TURN OVER

Push Clutch/Brake Pedal into brake position

Charge or replace Batrery

Mave Attachment ClutchSwitchto "DISENGAGED” position
Replace lgnition Switch

Replace Interfock Switchfes)

Replace Solenoid or Starter

Replace Fuse

Check all Wire Connections and “Ground ™ Points

Reattach Tiller Attachment Wire Loop

ENGINE CLICKS BUT WON'T START

Clean Batrery Terminals

Replace Starter or Solenoid

Charge or Replace Battery

Check Wire Connections and ““Ground™ Points

HARD TO START

Place Throttie Control in "FAST” position and run
starter several times to clear out gas

Remove Air Fiftar and clean

Replace Spark Flug(st and adjust gap

Recharge or replace Battery

Check the Wirfrg

Drain Fuel Tank and Carburetor. Use Fresh Fuel,
Repface Fuel Filter

Make necessary adjustrments to Carburetor

Major Engine Overhaul

ENGINE MISSES OR LACKS POWER

Shift to a lower gear or reduce foad

Orain Gas Tank and Carburetor. Use Fresh Fuel
Remove and clean Air Cleaner

Make necessary carburetor adjustments

Clean Ajr Screern

Add or chahge ol

Replace Spark Plug(s) and adjust gap

Replace Fuel Filter

Major Engine Overhaul

ENGINE OVERHEATS

Shift to lower gear or reduce foad
Clean Air Screen

Add or change oil

Clean Engine Cooting Fins

Remove and clean Muffler or replace
Remove and clean Air Filter

{Jse fresh fuel and adjust Carburetor

MO LIGHTS

Check Fuse, Switch and Wire Connections. Replace
Headlight Bulbs
Replace Switch

WON'T CHARGE

Check Fuse for fault and replace
Replace Battery

Replace Diode Assembly
Replace Alrernator

OPERATOR PRESENCE SYSTEM WILL NOT SHUT
DOWN ENGINE WHEN OPERATOR LEAVES SEAT

NOTE: This tractor is eguipped with an operator presence
sensing systern. Any attempt by the operator to leave the seat
with the engine running and the attachment clutch engaged
will shut down the engine.

Check all Wire Connections
Check Seat Switch

26




UNSATISFACTORY MOWER PERFORMANCE
UNEVEN DISTRIBUTION OF CLIPPINGS

Move Throttle Controf to "FAST™

Check air pressure in Tires

Check frone-to-rear and side-to-side Mower adjustment
Use a slower ground speed

Replace Mower Blades

Reinstell Mower Blades with Top of Blade up

Clean underside of Mower Deck

Readjust Mower Drive Belt

MOWER BLADES WILL NCT ROTATE

Correct Clutch Mechanism Interference
{nstall new Mower Drive Relt

Reinstall Mower Drive Belt

Adfust Mower Drive Belt

Replace frozen Mandrel

Replace frozen Idier Puliey

EXCESSIVE MOWER VIBRATION

Replace bent or unbalanced Blades
Replace Mandrel, Straighten Deck or replace

WIND ROWING STRIPPING OR DROPPING
OF GRASS CLIPPINGS

Ser Throttle for maximum engine speed

Let grass dry put

Clean underside of Mower Deck

Readjust Mower front-to-rear and sitde-to side
Replace Blades

- UNEVEN CUY OR SCALPING

Readfust Mower front-to-rear and sidfe-to-side

i Replace Blades
! Replace bent Manorells)

| SERVICE RECORD

lriLL N DATES
lAS YOU COMPLETE
{REGULAR SERVICE

hange Engine Oll

Check Brake Operation

Cheak Tire Pregsure

IClean Air Screen

IClean Air Cleaner
Lubricaie Pivot Points (see page 24)

Check Battery Level and Recharge

Clean Battery and Terminals

§ Carburetor Adjustment

f v-Bett Adjustment

Clean Engine Cooling Fing

! Check Muffler

E Replace Air Cleaner Paper Cariridge

Replace Spark Plug

Replace Fuei Filier

27




18 HP GARDEN TRACTOR - - MODEL NUMBE

LIGHTS  with NOT  REGISTER  ON
AMMETER ’

YOUR TRACTOR 1S EQUIPPED WITH A
SPECIAL ALTERNATOR SYSTEM. THE
LIGHTS ARE NOT CONNECTED TO THE
BATTERY, BUT HAVE THEIR OWN
ELECTRICAL SCURCE. BECAUSE OF
THIS, THE BRIGHTNESS OF THE
LIGHTS wWitL CHANGE WITH THE
ENGINE SPEED AT IDLE SPEED THE
LIGHTS wilt DiM AS THE ENGINE I3
SPEEDED uUP THE LIGHTS WILL BE.
COME THEIR BRIGHTEST.

5 AMPS DC (POS i
START B S 22 VAC (MIN | BIODE

5 AMPS DC
NOTE. WITH ENGINE RED
RUNNING @ 3600 BRPM, ™

BATTERY IN-LINE
LIGHTS OFF

CHEMATIC (EA—
RED BLACK
I\ N
|
TILLER | i |
SWITCH i i
(CLUTCH OFFI & QMMITE s SplHIE o, &
RED SDTE]  CLUTCH/BRAKE (7 7 |
7 O (PEDAL UP} SOLENOID
2 TURNS oﬁ‘ffiii LA ek JFLECTRIL o
CLOCKWISE { 7\ tc B ~ CLUTCH
FROM FUSE A _E CH
AMMETER - S
M Oney o INe ’ i i
{2 1 Cr A
BLACK seaT swITCH wmwfg Q*\cmﬁ BLACK
IGNITION (NOT OCCUPIED) 87 " ©
, FUSE SWITCH A =
SN0 RED o OPERATOR PRESENCE
30 AMF ooy ¥ ®
“INDUCTIVE TYPE. WIR UNIT
CEOHLED AS SEEN FROM SPARK PLUGS
BACK OF DASHBOARD. G Q. ? ¢ g
, k BLACK
IGNITION SWITCH L O
POSITION | CIRCUIT
OFF MG
ON 84

ENGINE COIL .

{(ALTERNATOR!

| ORANGE

Q/{é BROWN

LIGHT
SWITCH

PTO SWITCH HEADLIGHTS
POSITION | CIRCUIT :

OFF B+£, C+D

4

ON B+A

r7r7

WIRING INSULATED CLIPS CHASSIS

GROUND

NOTE- IFf WIRING INSULATED CLIPS

WERE REMOVED FOR SERVICING OF

UNIT. THEY SHOULD BE REPLACED - Nﬁﬁ”ﬁ%%%ﬁgm
TO PROPERLY SECURE YOUR WIRING CONNE

o8 —()— REMOVABLE
CONNECTIONS




=P
18

ELECTRICAL

A

g c

o E ¥
C £ 40 @ 33
&

To Electric
Chuteh

54

NOTE: All component dimensions given in U.S. inches.

1 inch = 25.4 mm.

KEY PART
NO. NO.

!
2
3
4
5
8

123198X
STD551025
102476X
57532575 *
121537X%
7603J
124561X
110859X
41524

10054 1K
71924
104445%
4206J

44061
109788X
108310X
109081X
T10712X
73680400
4799.

7184
42074

DESCRIPTION

Wing Nut 174 - 20

Washer 9/32 x 5/8 x 16 Ga.
Guard - Terminal

Bolt, Carriage 1/4- 20 x 7- 1/2
Batiery

Batfery Tray

Harness - lgnition

Harness - Light Socket
Bulb - Light

Tube - Battery Tray

Cable Tie

Switch - Interlock - Cluteh
Cable - Battery (Battery to
Solenoid) .

Ignition Switch

Nut - fgnition

Key

Solenoid

Switch - Light

Aut - Hex 1/4 - 20

Cable - Battery (Solenoid to
Starter}

Terminal Cover (For Solenoid)
Cable - Battery IBattery to
GSround)

*STANDARD HARDWARE--PURCHASE LOCALLY

TRl 24

KEY PART
NO. NO.

ETD60T005

109596X
STDEs1128 *
73350400
74780408
STD541425 *
74760412
STD541025 *
STD551125
STD551125
108824X
127433X
102501X
2358
106315X
40214

4022.J
109787X
121305X
121264X
121548X
120860X
124555X

- - - T01538X

26

AH@N TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

;LM i‘j};{/gﬁxm’

DESCRIPTION

Screw - Tap. Hex Hd. No. 10 -
24 UNC x 12 Type T
Clamp - Hose

Lockwasher 1/4

Nut - Hex Jam 1/4 - 20
Bolt-Hex 1/4 - 20 x 1/2 Gr. &
Nut-Keps, Hex 1/4 - 20
Bolt-Hex 1/4 - 20 x 3/4
Nut-Hex 1/4 - 20

Washer - Lock 1/4 Ext. Tooth
Lockwasher 1/4

Fuse - 30 Amp.

Ammeter

Loop - Wire

Clip - Insulated

Dioda Assembly

Switch PTO

Nut-Hex

Bezel, Ignition

Switch Seat

Cap Battery

Decal Battery

Decal, Battery

Owner's Manual {Eﬁgﬁsﬁ)
Sheet, instruction - Tractor
15° Slope (English)



REPAIR PARTS
18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
CHASSIS AND ENCLOSURES

30



EPAIR P4

T

18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
CHASSIS AND ENCLOSURES

KEY PARY
MG,  NO.
120066X
121294X%
1056713X
105529X
124238X
870641481
STD541437
123784X
106202X
105801 X
17490612

S DWWND G N~

~3 ey

iz 9131312
1z STDE23707

14 105571X
15 18171912
17 108885X
8 121246X
18 124181X
20 105531
21 106509
22 123934X
23 106020x
24 123549X
25 123487X
26  B54Z2R

27 106082X
28 121277X
29  123785X
30 124718X
31 121794X
32 110828X
33 105525X
34  123933X394
35 105465X
36 105464 X
37 STD533707
38 105466X
29 110923X
40 3645/

41 108567X
42  2751R

43 170436X
44 106838X
45 TOBB3EX

48 123650X
7 108105X
18 108015X%
18 103016X
30 TO6013XG17
571 123835X

52 73680400
54 T10BO67X
55 105528X
ig 1Q5806X
57 105568X

STANDARD HARDWARE-PURCHASE LOCALLY

DESCRIPTION

Seat

Pan - Sear

Bracket - Pivot - Seat
Bolt - Shoulder 5/16 - 18
Cap - Spring

Mut - Lock 5/16 - 18
Nut - Lock 3/8- 16
Fender

Reflector - Rear

Decal

Screw, Hex Washer Thd Roll

3/8-16 x 34

Washer 13/32 x 13/16 x 12 Ga.

*Boft, Hex, 3/8-16 x 3/4
Strap - Fender -

Washer 1//7°32x 13716 x 12 Ga

Guard - Muffiler

Bracket, Switch - Seat
Compression - Spring R.H.
Aut, Push

Bracket - Fender

Scale, Haight Indicator
Tank - Fue!f

Cap - Fuel

Clamp - Hose

Line - Fuef

Pad - Spacer

Chassis Assernbly
Drawbar

Panef - Dash - L.H.
Cover, Access

Panel - Dash - B.H.
Bracket - Support - Dash
Paointer, Height Indicator
Footrest - [ H.

Footrest - R.H.

“Bolt, Carr. 3/8-16 x 3/4

Pad, Footrest

Bracket - Clutch - Mower
Bushing

Decal - 8 Speed 44~
Clip - Insulated
Grommet, Split
AReceptacie

Retamer

Stud - 174 Turn

Shield - Heat

Bracket - Pivet - L.H,
Bracket - Pivor - R.H.
Hood

Plug, Hole

Nt - Crowndock 1/4-20
Pal - Nut

Grilf

Decal - Griif

Decal - Stripe

NOTE:

All component dimensions given in U.S. inches -

1inch =254 mm

PART
MO,
121248X
121249X
121250X
108403X
1084 10X
106081X
106080X
108003X
TOB004X
110897 X%
108512
108513
4900/
109199
STD623707
8710/
T10350X
STD522505
235R
11050600
106813
106814X
1068374X
17450608

191371616
197131614
19060718
106908X
106910X
108402X
121251
72170410
120068X
27144X
5320R
123976X
STDS11008
73851000
4171R
129825X
STDE23710
126312%
10100800
74640806
74780516
18712410
STD551131
120529X
9151H

120597X
750211

DESCRIPTION

Bushing, Snap
Spacer, Spiit

Spring, Compression
Fanel - Side - R.H.
Panel - Side - L.H,
Hinge - A.H.

Hinge - L.H.

Lang - R H.

Lens - L. H.

Bezel - Headiight
Bracket - Pivor - R.H.
Bracket - Pivot - L H.
Decal - Clutch/Brake
Decal - Drive Belt

Bolr - Hex 3/8-16 x 34
Sterm - Tank, Fuet
Strap Assembly - Grilt
Balt - Hex 174 .20 12
Clipy - Insulated

Washer - Lock, Ext, Tuoth 3/8
Decal - Stripe, Side Paned, [ H.
Decal - Stripe, Side Panel, R H.

Decat - Caetion

Bolt, Hex Washer Thread Boiting

3/8-16 x 172
Washer 13/32 2 1T x 18 Ga,

Washer - 1332 x 1 x 14 Ga
Washer 3/16 x 7/16 x 18 Ga,

Screw - Special

Screw - Special

U-Clip

Strip, Foam

Bolf, Carr, 1/4- 20 x 1-1/4
Knob, Seat

Shoulder Bolt

Clip - insulated

Nut, Hex Large Flange

Screw - Shd. Pan Head #10 - 24 x 1/4

Nut, Keps #10 - 24
Clip, Insulated
Console, Shifter

Bolt, Fin Hex 3/8 - 16 UNC x 1

Decal Hood
Washer, Lock
Scrow #8 x 3/8
Bolkt, Hex 5/16 - 18 UNC x §

Washer 11/32x 1 1/2x 10 Ga.

Washer, Lock
Washar, Nyion
Grommet

Pal Mut
ﬁgfﬁé UE5.A




REPAIR PARTS |
18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

DRIVE

- OPTIONAL EQUIPMENT -

SPARK ARRESTER KIT




\

18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

DRIVE

KEY PART
NO. NO.
121827X
12000004
2228M
123797X

STDE33107
18111214

71208
126860X

WD B aR—

g 128187XK

10 1002291

11 17490626
12 STD341437

14 108373X
17 123796X
19 106833X
20 125781%
21 105701X

22 18i7izie
2% 8TDs61ZT0
24 17460612

28 105730X
28 STDS23710
27 19131312
28 5TD541437

26 8883R

30 122424X

31 1572H

a2 STDSs1062
34 128782X
35 178i12X
38 123788X
37 109070X
38 4470J

39 123674X
40 STD623727
47 123795X

42 STDSET143
43 74810764
44 123791X

46 128776X
47 120183
48 71040412

49 STOS51025
81 &TDS«41431

52 74780544
53 123787X
84 123780X
55 123764X

35  BTDS&IZ16
57  128637X
58 123766X

58 124236X
EQ 128508X

&1 STDSE1037
82 {23800X

63 123102X

64  8TDS337G7

DESCRIPTION

Pulley, Transaule (Driven)

Ring, Fetainer

Key, Woodruff #5

Transaxle, 6-Speed, Tecumiseh
fModel No. 143.820-016

Bok Hex /16 - 18 x 34

Wagher 17/32 x 3/4 x 14 Ga.
Bushing, Aod, Steering

Engine, Briggs & Stration 18 HP

Fodel No. 422707, Type 1227- 01

Weasher 1832 1- 34 x 1/4
Tube Assembly, Exhaust

Serow, Hex Wsh. Tharol 38 - 16 x 1 38

M, Keps 8- 18
Buffior
-Belt, Drive
Enob
Hod, Shifier
Washer, Shift Plate
Waghar 17/32 x 34 x 16 Ga,
Fin, Cottor 1/8x 1
Sorew, Hex Washer Hd. Thd.
Foll, 38 - 16 x 3/4
Koaper, Beft, Engine
Bolt Hex 3/8 - 16 x1
Washer 1332 % 1316 x12Ga.
Focknn 3/8 -16
Covar, Fout Podal
Shaft, Foot Padal
PinBol 31862 1
Washer 21432 x 1 x 16 Ga.
Keaper, Bah, Transade, RH.
Clutch, Elaciric
Rataingr, Belt
Keeper, Bk
Spacar
kdlor, Flat
Bolt, Hex 3/8-16x2-5/4
Pulley, Engine
Washer, Lock 7/18
Boft, Hex 7716 - 20 x 4
Keeper, Bok, Transaxie, L.H.
Bracket Transaxte, R.H.
Boarirg Nylor
Bolt, Mox 14 - 28 x 3/4
Washer 8/32 x 5/4 x 16 Ga,
Locknct 518 -18 ,
@ f«ég;;,ze 5/16 18 x 2 - 34

. 1O
ﬁr:iﬁfm, ‘?‘fg;ﬁsaxie, LM
Shift Arm
Pin, Cottar 1/8 x 5/4
Fiod, Brake, Park
Fiod, Brake
Cap, Plungsy
Spring, Hod, Brake
Washer 1382 x 13/16 x 16 Ga.
Washer 1-3/32x 1 - 58 x 16 Ga.
Hracket, Clutch
Bolt, Carringes 378 - 16 x 3/4

KEY PART
NC. KO.

65  123786X
86  123789X
87  123205X
68  STDS23715 ‘
69 110812X
70 12000039
71 105709X
72 105710X
74 74530400
74 124550%
75 17720410
76 58192
77 65139
78 126609X
79 7154J
80  124074X
a1 108097X
B2 - 108236X
83 12000053
84 104757X
85  §396F
86  121218X

87 17490624
83 18212016

88  STDE23707 *
&0 105706X

gf 12000008

82 123772X

&3 123782X

94  5TD881237 i
g7  STD&41437 "
g8 108169X

{01 17480512

102 2761R

103 128783X

104 1000871X

106 110422%

1068 4487H

o7 105953X

108 132803536

08  STDS22507 ’
10 STDEE1126 g

711 85454

112 13200300
1131 74760516
114 19111212

115 STD541431 N
116 STDSOTO0S *

* STANDARD HARDWARE-—PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches -

DESCRIPTION

Pulley, idier

A, ldler

Retainor, Bolt

Bok, Hax 38 -16 x 1-1/2
Washer, Hardened

Aing, Clip

Spring, Aeturn, Clutch
Link, Clutch

Nut 14 - 28

Controf, Throtile

Screw, Hex, Thread Cutting
1/4 - 20 x 58

Cap, Vaive

Siem, Valve

Tire, Rear

Tube (Not furnished with
Tractor)

Him

Spacer, Spht

Bracket, Switch

E-Ring

Cap Hub, Hear

Key Square 14 x 2
Keeper, Balt Engioe

Bolt, Hex, Washer, Thread
Rolling 3/8-18x 1- 172
Washer 21/32 x 1 - 1/4 x 18 Ga.
Bolt Hex 3/8 - 16 x 3/4
Bearing

fing, Klip

Shaft Assembly, Shifter
Spring, Torsion

Washer, Lock, Ext. Tooth 3/8
Locknut 3/8 - 16

Retainer Assembly, Clutch
Serew, Hex, Washer, Thd.
Folling §/16 -18 x 3/4

Clip, Fue! Line

Rod, Tie

Spark Arraster Kit

Spring, Brake Return

Clip, Hair Pin

Duct, Air Intake

Nipple, Pipe

Bolt, Hex 1/4 - 20 x %/4
Washer, Lock 1/4

Gaskat

Etbow, Pipa STD 60°
Bolt, Hox 5/16 - 18 UNC x 1
Washer 11732 x 34 x 12 Ga.
Mut, Crownloek 5/16- 18

Sorow, Tap Hex Hd. #10 - 24 x 1.2

¥ inch = 26.4 mm




REPAIR PARTS

MODEL NUMBER ©17.254450 & 917.250020

18 HP GARDEN TRACTOR - -

STEERING ASSEMBLY




18 HP GARD

T

DESCRIPTION

Decal - Cap, Steerning Wheel
Insert, Steering Wheel
*Wul Top Lock 1/2 - 200UNF
Washer
Wheel, Steering
“Adapter - Steering Wheel
Colurmnn - Steering
Dash
Dash Plate
Nvliner, Snap-1n
Screw, Hex Washer Thd. Rolling
3816 x 172
Washer 25/32 x 1-5/8 x 16 Ga,
Shaft, Steering
Bracket, Steering
Gear, Pinion
Secrew, Hex Washer Thd. Rolling
3/8-16 x 3/4
Shaft, Pitman
Klip Ring
Bearing, Thrust
Gear, Sector
Dash, Lower
Serew, Crown Truss Hd,
5/16-18 x 3/4
Nut, Lock 5/16-18
Saddie
Aut, Lock 3/8-16
*Boft, Hex 5/16-18 x 2
Spacer
Support Plate, Battery
*Rolt, Hex 3/8-16 x 3/4
Washer
Shatt, Support
Washer 5/8x 14 x 16 Ga.
Control, Choke
Washer, Lock, Int./Ext. Tooth 3/8
Boit, Carriage
Axle, Front
Suppart, Saddle, Rear
Bolt, Hex 5/8-11 x 3-3/4
Support, Saddle, Front

STEERIMNG ASSEMBLY
KEY PART
NG, NGO,
H TO8810X

b 10077101

3 73940800

4 100712K

5 1007134

g 10071711

7 110708X

8 120028X%

g 124557X 011
e j08816X
i 17480608
i? 121748X%
i3 124041X
i6 124036X
17 {24037X%
18 17490612
18 124033X
20 12000029
21 G266H
22 124034X%
24 108518X
25 74180512
26 BTDs41431
27 123783X 012
28 STD541437
29 STDEZ3120
36 121236X
37 106001X
32 STDE23707
33 57079
34 124038X
35 126684X%
36 1215258X
38 §YDs51237
39 72110608
40 108075X
47 I05663X
42 747610860
43 106664X
45 170438X%

Spacer Bearing, Front Axle

KEY PART

NO. NG
46 73901000
47 1 7450508
48 105656X
49 105654X
50 1271749X
51 121334X
52 STDE51131
53 STDS41131
54 33668
55 124032X
56 STDE51137
57 STOE47137
58 1654
53 17431008
60 104757X
g7 2751R
62 STDREL1037
63 121232X%
64 59192
65 65139
66 B855M
&7 SO40H
£8 106732X
59 106222X
71 108456X
72 59904
73 72110622
74 121235X
75 19131416
77 STDE12507
78 19091215
78 73510460
80 19272016
a2 122818X
84 19111216
86  STDS5E1125
87  ZipZo4io

EN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

DESCRIPTION

Nur, Lock, Flangs 5/8-11
Screw, Hex Washer Thd. Rolling
5/16-18 x 172
Spindle, L.H.
Spindle, B.H.
Washer 25/32 x 7-1/4 x 16 Ga.
Rod, Tre
Washer, Lock 5716
*Nut, Hex 5/16-24
Bearing
{ink, Drag
*Washer, Lock 3/8
*Nur, Hex 3/8-24
Bushing, Steering
Screw, Hex No, 10-16 x 1/2
Cap, Hub, Front
Clip, Fuel Line
*Nut, Hex 3/8- 16
Spindle, Cap
Cap, Valve
Stern, Valve
Fitring, Grease
Rearing
Rim, 6 Front
Tére, Front
Decal, instrucrions, Operating
Tube, Tire, Front
Bofr, Carriage Hex 3/8-16 x 2-.374
Spacer
Washer 13/32 x 7/8 x 16 Ga.
*Serew, Pan Head 1/4-20 x 374
Washer 13/32 x 34 x 16 Ga.
Nut Keps 1/4 NC
Waster 27/32 x 1-1/4 x 18 Ga
Screw, Special 3/8 - 16 x 34
Washer 11/32x 3/M4 x 16 (3a.
Lockwasher 1/4
Screw, Socket Hox 174 x 20 x 5/8

"STANDARD HARDWARD--PURCHASE LOCALL Y

NOTE: All component dimensions given in U.S, inches -
1 inch = 25.4 mm

I

ﬁ&z



REPAIR PARTS
18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
LIFT ADJUSTMENT |

ﬁ;\. ff ’é‘;’f}f%‘@?/ /

36



REPAIR PARTS

18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450

MOWER

>

=) (0

a

‘MMJ\.C T N O /
\ - L \K1 &

i qu.v mwnr "
- \

e



18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
LIFT ADJUSTMENT

KEY PART
NO. NO.

1218814
110807X
110729X
STD5609G7
2876
19131016
STD541437
18151216
110810X
105848X
125631X
122364X
121004X

110739X
73980600
4939M
121006X
4921H
19171516
110029X

L]

"

BE KEY PART GESCRIPTION
SCRIPTION NG, NO.

Knob, Depth Adjustment 21 124516X Shaft - Lift

Nut Hex Special 22  110448X Link - Lift, Adjust

Rod - Adjust - Lift 23 110447X Trunnion - Lift

Pin - Cofter 3/32 x 1/2 24 73710700 Nut Lock 7716 - 20 UNF

Spring 25 12000037 Klip Bing

Washer 13/32 x 5/8 x 18 Ga. 26 105864X Bracket - Suspension

Nut- Lock 3/8- 16 27 121252X Upstop Mower

Washer 15/32 x 3/4 x 16 Ga. 28 121588X Arm - Suspension - R.H.

Trunriign 29 G135R Retainer Spring

Bolt, Shoulder 3/8 - 16 30 106308X Trunnion - Lift - Lower

Grip- Handle 32  STD541050 Nut- Hex Fin. 1/2 - 13

Plunger - Lever 33 121599X Arm - Suspension - L.H.

Lever - Lift (includes Key No. 34 12000022 E-Ring

17} 35 STD533710 Boit - Carriage 3/8 - 16 x 1

Spring Washer 36 STD533707 Bolt Carriage 3/8 - 16 x 3/4

Center Lock Flangenut 3/8 x 16 37 19292016 Washer 29/32 x 1 - 1/4 x 16 Ga.

Retainer - Spring 38 STD541237 Nut., Hex Jam 3/8 - 16

Rod - Lever ) 35 S8TDB41343 Nut - Hex Jam 7/18-20

Aetainer - Spring 40 74780624 Bolt - Hex 3/8 - 16 x 1- 1/2

Washer 17/32 x 15/18 x 16 Ga. 47  122365X Button - Plunger

Link - Lift

“STANDARD HARDWARE—PURCHASE LOCALLY

NOTE: All component dimensions given in U.S. inches -
1 inch = 25.4 mm

Iy

C
38 giﬂﬁ g

7 & 7

i &(ﬁt{“{{Dm

00 =W »

(d
-
ik
&



MOWER

KEY PART

NO. NO.

1 5TD541437
a2 19131614
3 121316X

4 102403%

5  108902X

6  677A451

7 108513X

8 121425X

g 109776X
10 106523%

11 108522X
12 121236X
13  STDE51037
14 121658X
TS 108214X

16 106088X
17 STD541037
18 STD551137
18 102832X
20 106526X
21 7844J

22 121708X
24 106511X

25  105662X
26 4821H

27 105744X
28  109835X
29 106512X

30 108119X
31 STD551137
32 8418J

33  121423X
34 105304X
35  106734X
36  110452X
37  109743X
38 108785X

3¢ 121348X

18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450

*

DESCRIPTION

Nut - Lock 3/8 - 16

Washer 13/32 x 1 x 14 Ga.

Puiley Idler

Pulley, Idler

Spacer

Puitey ldier

Washer - Wear

Arrer - fdler

Fin - Pivot

Bar Support - Idler

Brace - Idler - Deck

Spacer

g/ashef; 1332 X 1316 X 18
ER

Mandrel - Secondary

Guard

V Belt

Nut, Hex 3/8 - 16

Washer - Lock 3/8

idler - Flat

Arm - ldier - Deck

Spring- Extension

Mandrei - Primary

Bracket Litt L.H.

Link Parailel

Retainer - Spring

Pln, Front Hinge

Pin, Aear Hinge

Bracket Lift - R.H.

Guard Belt- R.H.

Washer, Lock Hvy. Hel. Spring

Rupner- R H.

Housing - Mower

Cap Sleeve

Spring

Nyt . Push

Bracket - Deflector

Guard - Discharge

Decal - Warning

G

/r\g‘}t/ H
|

gﬁ%

F
-

L

62

KEY PARY
NO. NO.

40
41
42
43
44
45
46
47

48

48
50
51
52
53
54
55
56
57
58
58
g1
62
65

18111016

106735X
106635X
5TD623715
19132012
76314
123807X

123808X

106223X
105185X
STD533717
STD533710
8TD533715
STD523712
ETD533107
STD551031
STD541431
§TD523730
74110632
19111216
STD523150
STD533107

17480612

STD533707
102727X
STD541437
8TD533107
1685H
72140820
18131210

STD533106

121352X
72110505
125 ?’23}(

% % o» B B % @

DESCRIPTION

Washer 11/32 x 5/8 x 16 Ga.
Decal OPEL { not serviced)
Hod Hinge
Blade
Bolt-Hex 3/8- 24x 1-12Gr. 5
Washer 13/32 x 1-1/4 x 12 (Ga.
Hunner- L.H.
grackef Suspengion, Rear-

H

Bﬁckef Suspension, Hear-

Decal- V-Belt - Schematic
instruction - Caution Decal
Bolt - Carriage 3/8 - 16 x 1 - 3/4
Boit - Carriage 3/8 - 16x 1
Bolt - Carriage 3/8 16 x 1-1/2
Bolt- Hex 3/8-16x1- 174
Bolt - Carriage 5/16- 18 x 3,4
Washer 11732 x 11/16x 16 Ga.
Nut - Lock 5/16- 18

Bolt - Hex 3/8-16x 3

Screw - Flat Head 3/8- 16x 2
Washer 11/32 x 3/4x 16 Ga.
Boit- Hex &/16 18x 5

Bolt - Carriage 5/16- 18 x 5/8
UNC x 3/4

Screw - Hex Washer Thread
Rolling 3/8 16 x 3/4

Bolt - Carriage 3/8 - 16 x 3/4
Spring - Extension

Nut - Centeriock 3/8- 16
Bolt - Carriage 5/16- 18 x 3/4
Nut - Lock 5/16- 18

Boit, Carriage 3/8- 16 X 2 1/2
Washer 15/32 x 3/4 x 10 Ga.
Washer, 13/32 X 7/8 X 10 Ga.
Keeper - L.H. #Mandre!

Boit - Carriage 5/16 - 18 X 5/8
#ower Deck, Complete

& TANQA RD HARDWARE--PURCHASE LOCALLY

N
gaa
g1 Bs7

57

Mo
gss
&
&

Q

Q
{:ﬁ

<

&7

s
&1

n
~ &

B ~

NOTE: All component dimensions given in U.S. inches -

1inch = 25.4 mm



REPAIR PARTS

18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
TRANSAXLE PEERLESS - - MODEL NUMBER 143-820-016

40



REPAIR PARTS

i8 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
THANSAXLE PEERLESS - - MODEL NUMBER 143-820-016

Hef. Part Ref. Part
Ho. No. Part Name No. No. Part Name
1 770088 Case, Transaxie 44 786131 Cap, Baaring
2 778283 Gaoar, Spur {15 teath) 48 780165 Washar, Flat
3 78211 Gaar, Spur (12 teeth) 47 772088 Cover, Transaxie
4 778240 Gaar, Spur (18 tweth) 48 784342 Rod & Fork Assy., Shift
5 778201 Gear, Spur (25 testh) 48 716274 Shaft, Input
[ FTEA2 Gear, Spur {28 testh) 50 778313 Shatt, Brake {4 Keyed)
8A TIE208 Gaar, Spur {37 teeth} 51 790067 Plate, Braka pad
7 FI8208 Gear, Spur {19 testh) 52 780006 Pad, Brake
8 78203 Gear, Spur (22 taeth) 53 786026 Pin, Dowel
9 778204 Gesar, Spur {25 teeth) 54 792075 Locknut, 5/18-24
10 TI8238 Gsar, Spur (32 teeth) 55 792078 Washer, Flat
1 TIa207 Gear, Spur (37 teeth! 56 780047 Lever, Brake
1A 778216 Gear, Spur (41 teeth) 57 782073 Screw, Flanged hex hd. thread-
12 778248 Gear, Bevel (33 teeth) forming, 1/4-20x 1-1/4
13 784216 Collar, Shift S57TA 782085 Screw, Flanged hex hd. thread-
14 786123 Sprockst {18 teeth) forming, 1/4-20 x 2-1/4
15 786082 Sprocket {9 teeth) 58 730025 Holder, Brake pad
8 778281 Shaft, Counter (w/% tooth gear) 59 778197 Pinion, Differential bevel
17 778245 Bavel Pinion, Input {13 teeth) BGA 778188 Gear, Bavel
18 788121 Spacer, Netyral (.350/.340 thick) 60 786019 Pin, Drive
18A 788122 Spacer, Netural {.276/.268 thick) 61 786027 Biock, Drive
19 776275 Shaft, Qutput {9 teeth} 62 774833 Carrier, Differential (Threaded holes)
20 T78247 Gear, Qutput (35 testh} 62A 714834 Carrier, Differential
21 780043 {isk, Brake 63 718248 | Gear, Ring (31 testh)
22 792138 Key 64 780107 Washer
23 780084 Bearing, Thrust 65 780042 Washer, Thrust
25 788040 Ring, Retaining 66 792018 Ring, Snap
26 780081 Washer, Thrust 67 792020 Screw, Hex hd., 1/4-20 x 2-1/4
27 780071 Bearing, Thrust 68 792006 Lockwasher, 1/4”
28 788081 Chain, Roller {No. 41 chain, 24 links} 89 774832 Axle {12-5/16" long}
28 780072 Washer, Thrust 70 774831 Axile (16-3/16" long)
30 780156 Bearing, Needie 71 782074 Plug, Hex hd., 8/16-18 thread
31 792077 Ball, Steel 72 788087 Spacer
32A 780139 Washer, Thrust 73 786086 Bracket, Braks lever
33 782078 Screw, Set, 3/8-16 x 3/8 76 780183 Washer
34 792078 Spring 77 786144 Sleave {stepped)
35 792073 Screw, Flanged hex hd. thread- 78 780150 Bearing, Needle
forming, 1/4-20 x 1-1/4 79 780182 Bearing, Needie {capped)
384 792128 Screw, Hex hd. threadforming, 80 792001 “(" Ring
5/16-18 x 1-1/4 81 786142 Sleeve (stepped)
36 780108 Washer, Thrust 82 788071 Ring, Square cut
a7 780119 Bsaring, Ball 83 780048 Bearing, Needle {capped]
38 780128 Washer, Thryst 84 786143 Sleave (stepped)
38 780050 Bearing, Ball 88 780151 Bearing, Needle {capped}
40 7g2128 Washer, Flat a8 786145 Sleeve (stepped)
41 788077 | "0 Ring 87 788070 Ring, Square cut
42 768042 Seal, Ol 83 780031 Bearing, Needle
43 7801686 Washer, Cupped

NOTE: All component dimensions given in U.S, inches.
1 inch = 25.4 mm.
41



REPAIR PARTS
18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

ENGINE BRIGGS AND STRATTON - MODEL NUMBER 422707, TYPE NUMBER 1228-01
CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

54¢

&ASK%T SET




18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

‘NGIME BRIGGS AND STRATTON - MODEL NUMBER 422707, TYPE NUMBER 1228-01
CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

KEY PART
NO.  NO.

1 90576
2 89838
4 27803
5 92791
6§ 220892
7 93722
8 94382
9 224362
i 93777
17 53559
12 492656
3 apgs’s
14 270981
5 212455
6 261463
‘7 213316
‘8 483458
9 94565
1 93686
2 82250
22 393415
M 260924
B 394959
% 394960
5 394967
5 394952
% 394955
% 394956
5 294957
6 394958
7 299697
7 391286
g 394348
9 222773
(7 394306
7 92909
2 220863
3 291675
4 91084
5 393552
6 271868
7 271142
7 271188
7 271i89°

DESCRIFTION

Mut - Hex 8- 32
Wrench, Spark Plug
* Gasket - Valve Cover
Washer - Lock, Shakeproof
Cover - Breather Cylinder No, 2
Terminal - Spade
Screw - Sem
Baffle - Air
Screw - MHex Head (Back Plate to
Cyfinder)
Screw - Sern
Housing - Blower
Screw - Crankcase Cover Mtg. Sem
NOTE: USES 82228 LOCKWASHER
*Gasket - Crankease
Cover Plate - Crankcase
+Seat - Intake Valve (Standard)
+Seat - Exhaust Valve (Standard}
Head - Cylinder No. 2
Screw - Cylinder Head
Screw - Hex Head {10- 32 x 5/8)
Washer - Lock fNo. 10x 1716 x 3/64)
Qil Slinger Assembly
Lock - Piston Pin
Ring Set - Piston (Standard)
Ring Set - Piston (0107 0.5.)
Ring Set - Piston (0207 0.5.)
Ring Ser - Piston (0307 0.S.)
Piston Assembly (Standard}
{inc. Key Nos. 24 & 25)
Piston Assembly {010 0.5.)
FPiston Assembly {0207 0.5}
Piston Assembly (0307 0.5}
Pin Assembly - Piston (Standard)
finc. Key No. 24)
Ain Assembly - Piston (0057 0.58.)
Gear - Gavernor
Washer - Thrust
Reod Assemnbly - Connecting
{inc. Key Nos. 31 & 32}
NOTE: FOR CONNECTING ROD
WITH 0207 UNDERSIZE CRANKPIN
BORE, ORDER NO. 397158
Serew - Connecting Rod
Washer
Seaf - Oil
Plug - O Drain
Base Assembly - Crankcase
*Gasket - Cylinder Head No. 2
*Gasket - Crankcase Cover [1/64" thick}
* Gasket - Crankcase Cover (005" thick)
*Gasket - Crankcase Cover [ 0097 thick)

OTE:  All component dimensions given in U.S. inches.
1 inch = 28.4 mm.

43

KEY PART
NO.  NO.

38 222698
39 93585
40 94266
47 491287
42 262331
43 262332
44 481530
45 223882
46 394501
47 271157
48 94166
49 212337
50 222875
571 280224
52 271170
53 394020
b4 394394
58 390420
56 261528
57 231445
58 383606
59 26828
50 292260
67 83630
62 221596
63 658906
64 261368
65 384028
66 267967
&7 491730
68 230318
£8 802582
70 66538
72 280225
73 394358
74 4893457
75 271867
76 491304
77 399268
78 391086
78 3877115
80 2897146
87 83053
87 393370
83 83495
a4 223890
&5 221535

DESCRIPTION

Key - Flywhee!
Screw - Hex Hd. Semn
Retainer - £-Ring
Foam Seal - Governor Shaft
Upper Bushing - Governor
Lower Bushing - Governar
Crank - Governor
Washer - Governor Crank (Inside}
Gasker Set
Seal - Filter Tube
Screw - Hex Head
Gear - Camn
Clamp - Oil Filler
FTube - Oif Filler
Seal - Oi Filler Cap
Cap and Dipstick - (3l Filler
Dipstick and Tuhe Assembly (inc. Key
Nos 47,48, 50, 51, 52 & 53}
Valve - Exhaust
Valve - intake
Gear - Timing
Seal Assembly and Retarner
Spring - Exhaust Valve
Rotocot! - Exhaust Valve
Retamner - Exhaust Valve Rotocol/
Retainer - Intake Valve
Spring - Intake Valve
Tappet - Valve *
Crankshare
NOTE: ORDER NO. 84186 FOR
TIMING GEAR RETAINING DEVICE
+Guide - Exhaust Valve
NOTE: 231218 GUIDE INTAKE
(BRASS)
Cylinder Assembly (Ine. Key No, 68}
Connector - Impuise Pump
Plug - Spark {Resistor}Champion RJ-12
ar eguivalent
Eibow - Spark Piug
Tube Breather
Fitter - Fuel {in Fuel Line to Tank)
Head - Cylinder No. 1
“Gasket - Cylinder
Back Plate Assembly
+8Bearing - Cylinder
Seal - Ol
Wire - Ground
Ling - Fuel (287 cut to required length)
{inc. Key No. 81}
Clamp - Fuel Line
Breather Assembly No., T
Screw - Hex Head
Bracket - Choke Cable
Clarmp - Casing

“INCLUDED IN GASKET SET 394501
+SPECIAL TOOLS REQUIRED TO INSTALL



18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
ENGINE BRIGGS AND STRATTON - MODEL NUMBER 422707, TYPE NUMBER 1228-01

AlR CLEANER - CARBURETOR GROUP

58 Gasket Set
71 Pump Repasir Kit
72 Carburetor Ovarhaul Kit

44



T

18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020
‘NGINE BRIGGS AND STRATTON - MODEL NUMBER 422707, TYPE NUMBER 1228-01

AR CLEANER - CARBURETOR GROUP

KEY PABRY
MO, NO.

212706
94289

223579
221271
224039

94168
398826
481429

QSN O L Ay

g 431541
‘g 271411
7 93498
‘2 223534
‘4 382673
271607
298514
84152
481543

231209
227939
271412
93897
835871
280597
270854
83208
83970
262684
280318
213290
93949
262357
431297

WM DOWRN B R WM BE NS &

82278
222288
261563
93853

T NE) T

DESCRIPTION

Knob - Air Cleaner

Nur - Hex

Cover - Air Cleaner

Efernent - Air Cleaner

Mounting Strap Assembly - Air
Cleaner

Screw - Hex Head

Body - Air Cleaner

Carburetor Assembiy {ine. Key Nos.
8,10 11,12 13 14 15, 16,17 18,
719, 20,42, 43,44, 45,46, 47,48, 49,
50, 51,52, 63 54,585, 56,57, 62& 63}
Body Assernbly - Upper Carburetor
Gasket - Air Cleaner

Screw - Throttie and Choke

Valve - Choke

Shaft and Lever - Choke

fGasker - Carburetor Body

Fipat - Carburetor

Serew - Hex Head Sem (10 - 32 x 3/4)
Body - Lower Carburetor {Inc. Key
Wos. 17,18, 20, 45 & 46)

Bushing - Throttie Shaft

Valve - Throttie

+*Gaskat - Carburetor and lntake Fibow

Screw - Sem
Screw - Hex Head
Crank - Bell
"Gasket - Intake Manifold Mounting
Screw - Intake Manifoid Mounting
Screw - Hex Head!
Link - Thrortle
Spacer - Carburetor
Manifold Assembly - Intake
Screw - Sem
Spring - Governor
Lever Assemnbly - Governor (Inc. Key
Nos. 34,35 & 37}
Nut - Hex (10 - 24)
Washer
Spring - Governor fdle
Bolt - Governor Lever

JTE: All component dimensions given in U.S. inches,
1inch = 264 mm.

45

PARTY
NO.

262683
431282
353815

83053
397882
280474
491538
3892672
271013
26157
51320
270988
261358
221377
261385
223688
23829
271025
270989
280197
3645071
394019
223472
223714
230896
394683
221013
231338
490207
262375
393397
451539
94288
223882
262337
94297
262838

DESCRIPTION

Link - Governor
Plate Assemnbly - Governar Control
Impulse Line and Clamp Assembly
{inc. Key No. 47/
Clamp - Fuel Line
Plug and Seal, Solenoid
O-Ring Seal
+Valve Assembiy - Carburetor idle
Shaft and Lever - Throttie
+Washer - Choke Shaft
Spring - Throttle Adjustment
Screw - Machine Fill. Hd. {§ - 32 x 5/8)

x Diaphragm

x Spring

xCap - Spring

X Spring - Pump

Caver - Diaphragr
Screw - Diaphragm - Damping
x Gasket - Carburetor Pump
x Diaphragm - Damping
Body - Pump
Gasker Sar
Cartridge - Air Cleaner
Plug - Weich
Cartridge Plate - Afr Cieaner
+Pin - Float Hinge
+Valve - Fuel Infer
Washer
°Jet - Needfe Valve (Fixed)
Crank - Bell
Link
Repair Kit - Pump
Qverhaul Kit - Carburetor
Nur - Sqeuare
Washer
Spring - Compression
Screw - Parr Head
Spring, Gov. Control

MINCLUDED IN GASKET SET 394501
HINCLUDED IN CARBURETOR OVERHWAUL KIT

481539

XINCLUDED IN CARBURETOR OVERHAUL KIT
AGIE3I8 AND PUMFP REPAIR KIT 393387

HIGH ALTITUDE — JET NEEDLE
VALVE — PART NO. 231333



18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

ENGINE BRIGGS AND STRATTON - MODEL NUMBER 422707, TYPE NUMBER 1228-01
ALTERNATOR AND STARTER MOTOR GROUP

46



18 HP GARDEN TRACTOR - - MODEL NUMBER 917.254450 & 917.250020

NGINE BRIGGE AND STRATTON - MODEL NUMBER 422707, TYPE NUMBER 1228-01
LTERNATOR AND STARTER MOTOR GROUP

(EY PART
NO.

5

84326

222673
230674
222511
223726
481178

393557
382594

83621
391362

~ QD Wl O h Wwha -

19203
394891

Lo ko

83387
221738
354870

83163

222848
222734
222846

i a s I LS BN

DESCRIPTION

Screw - Sem

Screen - Flush Rotating

Nut - Hex

Washer - Spring

Retainer - Fan

Flywheel and Ring Gear Assembly -
Magneto

Diode and Connector Assembly
Stator - Alternator {Dual Circuit)
{inc, Key No. 8}

Secrew - Sem

Gear - Flywhee! Ring {lncludes
Mounting Parts)

Pulfer - Flivwheel [Optional Accessory)
Armature Group {inc. Key Nos. 15,
16 & 38}

Screw - Armature fMounting Sem
Terminal - lgnition Cable

Trigger Coif Assembly Magniatron
fgnition

Screw - Sem

Cover - Ajir Guide

Shigld - Cylmnder

Shield - Cylinder

a7

KEY
NO,

217
24

PART
NO.

222848
394808

395537

395538
393825
24003
390837
294860
90368
g1162
2807104
398003
94288
480421

430467

394988
280815
83535
491546
94137

DESCRIPTION

Cover - Air Guitle

Motor - Starting (ine. Key Nos. 25, 26,
27 28,29 30 33 34,35, 36 & 37)
Commurtator Fnd Cap Assembly Starter
finc. Key No, 26)

Brush Set

Housing Assembly

Thru Bolt

Armature Assemnbly (Motor}

Drive End Cap Assemnblfy - Starter
Lockwasher

Serew - Mex Head 15/16- 18 x 1-1/2)
Gear - Starter

Clutch Assembly - Srarter

Raoll Pin

Pinton Spring Kit finc.

Key Nos. 33 & 35/

Starter Drive Group (inc. Key

Nos 33, 34, 35 & 36)

Armngture Assembly

Fan - Flywheel

Screw - Sem

Reguiator, Alternator

Screw, Aegulator

NOTE: Al component dimansions given in U.B. inches.
1 inch = 25.4 mm.



Attachments That Add to the Usefulness of Your Crafisman Garden Traclor

Sears offers a wide variety of attachments thal fit your tractor. Many of these are listed below with brief explanations of
how they can heip you. This list was current at the time of publication: however, it may change in future years — more
attachments may be added, changes (including changes in the stock number) may be made in these altachments, or
some may no ionger be available.

Most of these attachments do not require additional hitches or conversion kits (those that do are indicaled) and are
designed for easy attaching and defaching. You may order these attachments at most Sears relail stores, catalog sales
offices, and through the catalog. :

LAWN SWEEPERS let you collect grass clippings and lsaves,

Stock No. Path Capacity
71-24030 30-in. 8.0 cu. f.
71-24032 32-in. 10.0 ¢u. fL
71-24033 High-Performance 3zin 11.5 cu. fi.
71-24038 38-in, 250 i

LAWN VACS for powerful collections of heavy grass clippings and leaves. All accept Wand attachwnent (o pick up debris
in hard-ic-reach places. '

Stock No. Engine Capacity Also Required

71-2455 3HP 8 bu. 71-26471 chute
71-2452 3HpP 12 bu. 71-26471 chute
74-2447 S5HP 25bu. 71-24474 chute

CARTS make hauling sasy.

Siock No. Size Capacity

71-24353 4 cu ft. 400 b, Dump cart
71-24354 10 cu. ff. 1,000 . Hauling cart
71-24355 10 cu. fi. 1,000 i, Dump cart
71-24356 14 cu. . 1,250 b, Durmp cart
71-24357 17 cu. ft 1,500 i, Durmp can

ROLLER for smoother lawn surface. 36-inch wide, 18 inch diameter water-tight drum holds up to 390 Ib. of weight.
Rounded edges prevent harm to turf. Adjustable scraper automatically cleans drum. Stock number 71-24084.

SPREADER/SEEDERS make seeding, fertilizing, and weed killing easy. Broadcast spreaders are also useful for granular
de-icers and sand.
71-24184 Drop type, 36 inch. 12 in. semi-pneumatic wheels. 100 . capeity stee! hopper.
71-24394 Broadeasts over 2 5 10 8 foot swath. 70 Ib. capacity steel hopper. Noncorrosive spreading spinner,
riylon gear box, stainless steel shaft,
71-24395 Broadcasts 8 to 10 foot swath. 160 Ib. capacity.( covers 40,000sq. {i.)JNo-rust polypropylene hopper
and impeller. Vinyl hopper cover,
71-24168  Broadeasts 6 o 8 foot swath. 50 Ib. capacily. Corrosion-resisiant construction. Polyethylene hopper.

CORING AERATOR takes small plugs out of soil 1o allow moisture and nuirients to reach grass roots. 36-inch swath. 24
hardened steel coring tips. 150 . capacity weight tray. Stock number 71-24351

AERATOR promotes deep root growih for a healthy lawn. Tapered 2.5" steel spikes mounted on 10-in. diameter discs
%EJE’TCEUE’E holes in soif af close infervals 1o let moisture soak E. Steel weight tray for increased penetration. Stock number
1-2435.

DETHATCHER loosens and flips thaich and matted leaves fo lawn susface for easy pick up. Twenty spring tine teeth.
Useful to prepare bare areas for reseeding. 40 inch rear mount: Stock number 71-24313. 38 inch front mount: Stock
number 71-24301.

SPRAYERS use 12-volt DC electric motor that connects to the tractor battery or other 12-volt source. Includes booms for
automatic spraying when pulling, and hand held wand for spot spraying. Wand has adjustable spray pattern. For applying
herbicides, insecticides, fungicides, and liquid fertilizers,

71-2458 50 psi maximum pressure with 25 fool wand length. Sprays up to 25 feet with wand.

71-24308 25 psi maximun pressure with 18 fool wand length. Sprays up o 18 feet with wand.

DOZER BLADE removes snow; grades dirt, sand and gravel. 48 inches wide, 17 inches high, clears 44 inch path when
angled. Master lift controle lever for operator ease. Spring trip for show removal on uneven pavement; built - in floal for
blade to follow ground contour. Reversible, replaceable scraper bar. {Use with tire chains, whee! weights or rear drawbar
weight). Stock No., 71-244010

48



NOWTHROWER has 40-inch swath. Drurn-type auger handles powdery and wetheavy snow. Mounis easily with
mple pin arangement. Discharge chute adjusis to 240 degree ar¢ from tracior seat. 8-inch diameter spout discharges
W ?é; _;a 50 ft. Lift controlled at tractor seat. (Use with tire chains, wheel weights, or rear drawbar weight). Stock No.
1-24077 .

IRE Q%AENS are heavy duty; closely spaced extra-large cross links give smooth ride, outstanding traction. Stock No.
1-26945,

MEEL WEIGHTS provide stability, reduce tearing of furf when moving on hills, stopping, turning, starting. Provides
dra weight for traction to pull low-loads, lawn vac. Required for snow removal. For plowing: one in frort frame, one in
Jht rear tire, wo on left rear tire. For snow blower or dozer blade: one on right rear tire, one on left rear tire. 55 pounds.
tock No. 71-26234. (Front or rear mounting frame bracket Stock No. 71-244360 OR 262235).

HEVRON TIRES for axira traction. Pair of rear tires mounted on wheels. Stock No. 71-24168,

RACTOR CAB has heavy duty vinyl fabric over tubular steel frame, fiberglass top; clear plastic windshield offers 360
agree visibility. Hinged metal frame doors with catch. Keeps operator warm and dry. Remove vinyl and windshield for
i@ a8 sun protector in summer. Stock No. 71-24172

ptional accessories for tractor cab: tintedftempered solid safety glass wind shied with hand operated wiper (Stock No.
i-26168); 12-volt amber caution fight for mounting on cab top (Stock No. 71-26169).

1ACTOR COVER protects tractor from weather. Made of Evolution 3 fabric {waier-repeilent, extremely breathable, light

eight, soft, non-abrasive, pliable in all temperatures, durable, stain-tear-punciure resistant, will not shrink or strefch).
‘ock No. 71-24802.

ILLER has 8hp engine (o prepare seed beds, cultivate and compost garden residue. Chain- drive transmission. Six 11
ch gﬁ one piece heal-treated steel tines. Tilis 30 inch path. (Requires sleeve hitch Stock No. 71-25231.) Stock No.
|-25248,

'LOW tuns soil 6 inches deep, cuts 10 inch furrow. Crank adjustment controls depth, 3-position yoke sets width. Heavy
eel landslide for siraight forrowing. Stock No., 74-24233.

NSC HARROW has 2 gangs of 4 steel blades that angle from 10 o 20 degrees 40 inches wide. Can hook 2 units in
ndern. Stock No. 71-24234.

IEAR GRADER/ALEVELER BLADE is 42-inches wide operated from driver's seat. Reversible steel blsde can be angled
30 degrees for grading. Reverses for snow plowing. Stock No. 71-24230,

LEEVE CULTIVATOR is 43 inches wide. Prepares ground for seeding, helps weed control. Steel frame holds §
fjustable sweeps. Adjusts ventically, horizomtally, Stock No. 71-25304. Optional accessory for culiivator: steel forrow
iener for wider for wide openings for potatoes, comn, and other deep seeded crops (Stock No. 71 -25305).

EIGHT BRACKET for drawbar for snow removal applications. Can be mounted on front of tractor for plowing applica-
ns. Uses (1) 55 Ib. weight - number 71-244360.

.mexisgkeﬁ atiachiments require sleeve hitch (Stock No. 71-24235) for use with master lift system. Single pin couples/
wouples.

49



SERVICE NOTES



T T~ e ONLY RIDE UP AND DOWN HILL,
LN
SIGHTING ~ ™~ ~ _Cur, NOT ACROSS HILL
GUIDE T %ﬁ?@éﬁg

gy

iy

oy
Y B A A b B

SIGHT AND HOLD THIS LEVEL WITH
SKY LINE OR THEE.

B T

15° MAX.

e e Y O e e Y Y Yy Y e Y Y e e ey

Operate your Tractor up and down the face of slopes (not
greater than 15°) never across the face. Make turns gradu-
alty to prevent tipping or loss of control, Exercise extreme
caution when changing direction on slopes.




MODEL NO.

§17.254450
AND Each Tractor has its own model number. Each Engine has its own
817.250020 modet number.
WITHOUT
MOWER DECK The model number for your Tractor will be found on the Model Plate
located under the seat.
The model number for your Engine will be found on the Blower Housing.
All parts listed herein may be ordered from any Sears, Roebuck and Co.
Service Centers and most Retail Stores.
HOW TO ORDER

REPAIR PARTS WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE FOLLOWING
: INFORMATION:

« PRODUCT - 18 H.P. GARDEN TRACTOR

» MODEL NUMBER - 917.254450

» ENGINE MODEL NUMBER -422707, TYPE NUMBER 1227-01
« PART NUMBER

« PART DESCRIPTION

Your Sears merchandise has added value when you consider Sears has
service unifs nationwide staffed with Sears trained technicians... profes-
sional technicians specifically trained to insure that we meet our pledge
{0 you, we service what we sell.

Sears, Roebuck and Co., Chicago, IL. 60684 U.S.A.

124565X3E 4.18.90 PRINTEDINUS.A



